—®

A Textron Company

SJNANCOBS=N

A Textron Company

SERVICE PARTS

 MANUAL

606916

qQASOCLINE POWERTETHSD MTILITY VEHICLES

ISSUED MARCH 2008 REVISED DECEMBER 2011






GASOLINE POWERED
UTILITY VEHICLES

MPT® 800: CARB
INDUSTRIAL 800: CARB
HAULER™ 800: CARB

Starting Model Year 2008

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCI-
DENTAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75 F (-60 C).

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . . oottt e e et e e e et v
ILLUSTRATED PARTS BREAKDOWN . . . . o\ttt ettt ettt e e e e e e vii
ACCELERATOR . . ottt ettt et e e et e e e e e e e e e e e e A-1

» Pedal Box Assembly
* Actuator Pedal Assembly
» Governor Cover/Decal

AR FILTER . . . e B-1
* Air Cleaner

* Instrument Panel Assembly
» Cowl

* Front Bracket Assembly

» Rear Body

* Foot Rest Assembly

BRAKES . . D-1
* Brake Pedal Assembly
» Brake Drum Assembly

BRAKES FRONT DISC . . ..ot e e e e e e e e E-1

» Equalizer and Brake Cable Assembly
* Spring Plate

* Steel Cab

CARBURETOR AND CHOKE . . . . .o e e e e, G-1
» Carburetor
* Choke Cable

CLUT CH . e H-1
* Drive Clutch
* Driven Clutch Assembly

DIRECTION SELECTOR. . . .o e e J-1
* Direction Selector Handle

ELECTRICAL SYSTEM . . oo e e K-1
* Battery
» Ground Cable
* Electrical Plate Assembly

ENGINE AND MUFFLER. . . ..o e e L-1
* Engine

Service Parts Manual Page iii



TABLE OF CONTENTS

* Muffler

ENGINE MOUNTING. . . .ottt e e e e e M-1
* Front Engine Mount
» Engine Pan Mount
* Iso Mount

FRONT SUSPENSION/STEERING. . . . ... e e e e e e e N-1
 Front Axle
* Spindle Assembly
« Shock Absorber

FUEL SY STEM . . e e e P-1
* CARB Fuel Tank Assembly
 Fuel Pump
 Carbon Canister

REAR AXLE . . . . Q-1
* Axle Tube
* Axle Shaft

REAR SUSPENSION . . . R-1

» Heavy Duty Leaf Spring
* Flanged Bushing

SEATING . . e S-1

 Seat Bottom Assembly
» Seat Back Assembly

STARTER / GENERATOR . .. e e e e e e T-1
* Insulating Brush Assembly
« Starter/Generator Adjuster

TRUCK BED MANUAL LIFT .o e e e e e U-1
TRUCK BED ELECTRIC LIFT . ..ot e e e e e e e e V-1
TRUCK BED REFRESHER COOLER. . . . ... e e W-1
WEATHER PROTECTION . ..o e e e e e e e X-1

* Sun Top Kit
* Windshield Kit

WHEELS AND TIRES . . . e e e Y-1
SPECIALTY PRODUCTS . . . e e e e e e e APPENDIX A-1
OPTIONS AND ACCESSORIES . . . . e e e APPENDIX B-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page Vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

1 - Includes Items 3 - 34

Page A-1 Service Parts Manual



ACCELERATOR

h S 2
) phYP—
P2
; (@
\ S
JA\ \ &
v"‘ N\

A

erential

Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) ....ooviiriinieinceeneeeens 1
2 70116G02 ACCELERATOR PEDAL BRACKET ...ttt 1
3 SCREW, #8 - 16 X 1/2" LG ..eveeeeeeeiieiseeeeseieseisessse s 4
4 PEDAL BOX AND COVER ......cooiiiiiiiiieiieieieieieieissees e 1
5 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ....ccccevvireirieieisiieinnns 2
6 MICRO SWITCH ...viiiiiiiiesisiit ettt 1
7 SCREW, #4 - 20 X 5/8" LG ...eueeveeieieieeriseeieeeteene st 2
8 MICRO SWITCH CAM ....couiiiiiiieiieieieieee s 1
9 LOCK NUT, 5/16 = 24 ....coviviricieieiecieieiesseie et 1
10 SETSCREW, 1/4 - 20 X 3/8" LG ....cuiuiiiecieieinicieieineeieie e 1
11 NUT, 5/16 = 24 ..ottt 2
12 SPRING RETAINER ..ottt ssse s sssessssssssesnes 1
13 ACCELERATOR ROD BUSHING .......ccoviiiiiieiiineeesisieie e 1
14 COMPRESSION SPRING ..ottt 1
15 SPRING RETAINER ..ottt 1
16 72072G01 ACCELERATOR ROD ....coouiiiiiiiitiniieineseensieessseessssesssses st ssssesssssnssesssseens 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) ..ottt 1
18 CLEVIS PIN, 5/16" X 13/16" LG...coeueieirircieiicieeeineeieieiee e 1
19 NYLON BUSHING ..ottt 3
20 TEFLON WASHER, 5/16" ......oiviieiiiieieieieieie s 1
21 COTTER PIN, 3/32" X 3/4" LG...ovvveeeeveiieeeieieeeee e 1
22 PEDAL PIVOT PIN ..ottt 1
23 PUSH NUT, /32" ..ot 1
24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......cooviuririnieeneeenns AR
25 WIRE HARNESS (PEDAL BOX).....cocviiiuiiiiieieiiseeiesessie e 1
26
27
28 ACCELERATOR CABLE ..ottt 1
29
30 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33).......... 1
31 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33)............ 1

Page A-3 Service Parts Manual


.?sku=606990
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=72716G01
.?sku=15126G1
.?sku=00487G3
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=72201G04
.?sku=608608
.?sku=25799G03
.?sku=27844G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 OVAL RIVET, 3/168" X 7/16" LG .evreevreeerceneeinereeseseseseeseneeseneeseneens 6
33 ACCELERATOR PEDAL PAD .....cooviiiiiieirieeeeeesesieseises e, 1
34 * ACCELERATOR PEDAL
35 BOLT, 5/16 -18 X 4/5" LG ....cvuveerrereeeneessesessissssissisisssesse s sessssssesseens 4
36
37
38
39
40
41
42
43 UPPER GOVERNOR BRACKET ......uitiuiriiiriieteitseieiseeeise s 1
44 LOWER GOVERNOR BRACKET ..ottt 1
45 506265 BOLT, MB = 1 X 12ttt 1
46 BOLT, MB = 1 X 30 ..ucutiieieeeeiieseee ettt 1
47 150452 NUT, MB = 1.0 .ottt 1
48 GOVERNOR LEVER BUSHING ..ottt 1
49 GOVERNOR ROD ..ottt 1
50 GOVERNOR ROD GUARD ..ottt 1
51 BOLT, MB = 1 X 20 ... ceeriieeiiies ettt 1
52 BOLT, M8 = 1.25 X L6....cuviiririiireeeiseseieie sttt 1
53 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET ........cccccoeuninnnn. 1
54 BOLT, M0 = 1.25 X L16...uiieeiiieeeiieesescie ettt 2
55 14601G1 RIVET ottt 1
56 GOVERNOR WARNING DECAL .......cooiuiieiiieieiiiieieiese s 1
57 WASHER ..ottt bbbt 1
58 GOVERNOR COVER ..ottt 1
59 17618G NYLON CLAMP  ...ooiiiieeieseieseisesse s ss s ss s ses e ssesnsseeees 2

Service Parts Manual

Page A-4


.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=606083
.?sku=606005
.?sku=606265
.?sku=606421
.?sku=450452
.?sku=606283
.?sku=606284
.?sku=603890
.?sku=606264
.?sku=606262
.?sku=606074
.?sku=606256
.?sku=14601G11
.?sku=608527
.?sku=00915G1
.?sku=606199
.?sku=17618G1

AIR FILTER

2)
.'.'."5"
.......

'.......
.~.'.:.:':.:.:.'...........‘
""'...,.. S
A7

Carburetor

al
anu
ts M
Service Par

B-1

Page



AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 506952 AIR CLEANER (INCLUDES ITEMS 2 = 6) ....covcuicieieeeenensineseeneseessseeseneeenns 1
2 607269 BODY & BRACKET ASSEMBLY .....covvuiiiiiiiieieieineieeeieissessessseseeneees 1
3 AIR CLEANER COVER ........ooitiiiiieieieicie et 1
4 AIR CLEANER CLIP.....coiuiiiiiiiieiieineseneseisesessseesssse s esessesesseeens 2
5 AIR FILTER ...ttt e 1
6 VALVE DUST EJECTOR ...oooviiiiiiiieiieieie et 1
7 HOSE CLAMP ..ottt 1
8 HOSE ..ottt 1
9 HOSE CLAMP ..ottt 1
10 BOLT AND WASHER, M8 X 1.25 X 18 MM ......ccerimriniiririrrenineineseeneseeneeiennns 2

Service Parts Manual Page B-2


.?sku=606952
.?sku=72599G01
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=607950
.?sku=11391G1
.?sku=25532G1

BODY

&)

8 - Includes Items 9 - 12

ice Parts Manual

Serv

Page C-1



BODY




Page C-3 Service Parts Manual



BODY

152 - Includes Items 153 - 156

Ref Bod 21-3

ASH TRAY

Dropped Clevis Hitch

Dropped
Heavy Duty
Hitch

HITCHES

Hitch

\
?.;F? Heavy Duty

Service Parts Manual

Page C-4



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662G01 UPPER FLOORPAN ... ..ot s e 1
2 4601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ..o 9
3
4 0451G01 LOWER FLOORPAN ... s e 1
5 4601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccoiiiiiiiiiii e 7
6 0452G01 ACCESS COVER ... e 1
7
8 1151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12).......cccceeunenee. 1
9 1153G01 DEFLECTOR (PASSENGER SIDE) .....ccociiiiiiiiiie e 1
10 1154G01 DEFLECTOR (DRIVER SIDE) ......oiiiiiieieeee e 1
11 00614G5 SCREW, #8 - 18 X 5/8" LG ....coiiiiiiieiieeee e 6
12 1158G01 INSTRUMENT PANEL INSERT (FOUR CUP)......ccciiiiiiiiiiiieeee 1
13
14 35962G01 LABEL (SAFETY) (PICTOGRAPH) ... 1
15 4443G01 LABEL (ANTI-ROLLBACK) ...ttt 1
16
17 1413G01 SPLASH PANEL ... 1
18 6816G2 RATCHET FASTENER, 1/4" X 3/4" LG ... 5
19
20 1115G01 VINYL TRIM Lo s 2
21 1055G01 RIVET, 3/16" X 1" LG (ALUMINUM) ... 10
22
23 71469G** COWVL ..ttt nree 1

71469G002....SPECIAL COLOR
71469G005....JACOBSEN ORANGE
71469G006....LIGHT GOLD PEARL
71469G013....CLOUD GREY
71469G019....PATRIOT BLUE PEARL
71469G020....INFERNO RED METAL
71469G023....CAMO ADV CLASSIC
71469G025....NEW HOLLAND BLUE
71469G026....STEEL BLUE PEARL
71469G030....CAMO HD ADV
71469G031....METALLIC CHARCOAL
71469G035....SAFETY YELLOW
71469G036.... CAMPAGNE BEIGE
71469G038....BRIGHT WHITE

Page C-5

Service Parts Manual



.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=71151G03
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=35962G01
.?sku=74443G01
.?sku=71413G01
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.

71469G039....FLAME RED

71469G041... ELECTRIC BLUE

71469G042.... PLATINUM

71469G043... BURGUNDY ON CH BG

71469G044... ALMOND

71469G046... BURGANDY ON BLACK

71469G047... BURLINGTON GREEN

71469G048... BLACK ON CHAM BEIGE
24 NAMEPLATE (E-Z-GO) (OVAL) ...ttt 1
25 P8907G01 NAMEPLATE (JACOBSEN) (OVAL) .......cooviuieieeieeieieee e 1
26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) ..o 1
27 RIVET, 3/16" X 1" LG .ovueiieeeireieiseise ettt 9
28 RIVET, 3/16" X 1" LG ..iuuiiciceeieeeeeiee ettt 6
29 FENDER FLARE (DRIVER SIDE) ..ottt 1
30 FENDER FLARE (PASSENGER SIDE).......cccccooiuiiiiiiirieieiieeieiee e 1
31
32 FRONT SHIELD ......iuiuiiiiiicirieieieee ettt 1
33 FRONT SHIELD BRAGCE ..ottt 2
34 D1038G01 SCREW, 1/4 =20 X 1/2" LG ..o 4
35 WASHER, /4" ...t 2
36 RIVET, KTR, 1/4" X 1" LG ...ttt 2
37
38 BUMPER ..ottt ettt et 1
39 604659 BRUSH GUARD (BLACK) ......cvuirieiiiieeecieie e 1
40 WASHER, 5/16" ........oovieieeieieeeese et 2
41 SPACER, 1" ettt ettt 2
42 SPACER, 1/2" ..ottt 2
43 LOCK WASHER, 5/16" ......ouieiiieieieiiieieiieieis st 4
44 BOLT, 5/16 = 18 X 2 1/2" LGu.eeveeeeireeieeeiieieieiseee s 4
45
46 COWL SUPPORT BRACKET .....oouiiieiiieieieieeieiisie s 1
47 SELF TAPPING SCREW, 1/4 =20 X 1/2" LG ...cvvveeeeieeceieieeeie e 3
48 RIVET, 3/16" X 1 1/8" LG ....oovveeeieeieieeeeese st 1
49

Service Parts Manual Page C-6


.?sku=71289G01
.?sku=28907G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71338G01
.?sku=71338G02
.?sku=27166G04
.?sku=70725G02
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=74265G02
.?sku=00570G2
.?sku=75048G04
.?sku=75048G01
.?sku=00905G8
.?sku=01035G02
.?sku=71101G02
.?sku=71102G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
50 GLOVE BOX DOORS (BOTH SIDES) .......uruiiiiieireineineesieiseiseeseesseesseeseene. 1
51 GLOVE BOX DOOR (DRIVER SIDE) .......cucuiiieiririeieeseneieeeeseseeeseseeeeeseneen. 1
52 GLOVE BOX DOOR (PASSENGER SIDE)........coceviirieieiieiieie s, 1
53
54 LABEL (MPT ™) ...ttt en e ee e e s e st n et en e 2
55 LABEL (800) ......uuettaiaceeteeeseteee e eisese s esese s e st ses s nssee e esnsesesees 2
56 LABEL (ST SPORT 1) ..ottt ettt 2
57 LABEL, TILT WARNING PICTOGRAPH .....c.coooiueiriiieieisieieieieeeee e, 2
58
59 P8915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE)........cccooiveririrniiereieiennen. 1
60 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) .......ccccecovviviirieninnin. 1
61 74803GO01 LABEL (800) .....c.uiueieaiereeseiseiseisesseiss i ssesseisess sttt 2
62 28964G01 LABEL (280) .....ecvecveieeiaiaeiesesessessese s essssssssssss et 2
63
64
65 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE)......c.ccccococvieiiieennn.. 1
66 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) ...........ccccovvn..... 1
67
68
69 * SERIAL NUMBER LABEL .....couuiiiiieicie e 1
70 RIVET, BLACK (ALUMINUMY) ..ottt 4
71 ROCKER PANEL (DRIVER SIDE) ..ottt 1
72 ROCKER PANEL (PASSENGER SIDE)........cccoviiieiriieieiee e 1
73
74
75
76
77
78
79
80

Page C-7 Service Parts Manual


.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=600823
.?sku=600817
.?sku=604706
.?sku=74099G01
.?sku=28915G01
.?sku=28915G02
.?sku=28952G01
.?sku=28952G02
.?sku=15058G6
.?sku=71502G01
.?sku=71501G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

81
82 6705-G1 SCREW, 1/4 - 20 X 1" LG ..o 4
83 P3726-G4 SPACER . e e 4
84
85 4390G4 LOCK NUT, 1/4 = 20 ... 4
86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) ......ccoooiiiiiiiiiiciiceeceeeee 1
87 28971G02 SILL PLATE TREAD (DRIVER SIDE) .....c.cuiiiiiiiie e 1
88 P0271G9 HOLE PLUG, 172", 1
89 0663-G03 FLOORMAT . e e e 1
90 0663-G04 FLOORMAT (AXLE MOUNTED STEERING) .....oooiiiiii e, 1
91 609045G** SEAT WRAP PANEL......oi e 1

609045G02....SPECIAL COLOR

609045G05....FRONT JAC ORANGE

609045G35....SAFETY YELLOW

609045G36....CHAMPAGNE BEIGE

609045G37...HUNTER GREEN

609045G38....BRIGHT WHITE

609045G39....FLAME RED

609045G40.....BLACK
92
93
94 0570G10 RIVET, 5/32" X 9/16" LG ... e e 8
95 1609G01 SEAT HINGE PLATE ... 2
96 0570G11 RIVET, 3/16" X 3/4" LG ..ot 4
97 609047G1** | SIDE PANEL (DRIVER SIDE)......ccciiiiiiiieiie e 1

609047G102....SPECIAL COLOR

609047G105....FRONT JAC ORANGE

609047G135....SAFETY YELLOW

609047G136....CHAMPAGNE BEIGE

609047G137....HUNTER GREEN

609047G138....BRIGHT WHITE

609047G139....FLAME RED

609047G140....BLACK
98 609047G2** [ SIDE PANEL (PASSENGER SIDE) .....ccoiiiiiiiiieiiieeeeee e 1

609047G202....SPECIAL COLOR

609047G205....FRONT JAC ORANGE

609047G235....SAFETY YELLOW

609047G236....CHAMPAGNE BEIGE

609047G237....HUNTER GREEN

Service Parts Manual

Page C-8


.?sku=16705G1
.?sku=23726G4
.?sku=14390G4
.?sku=20271G9
.?sku=70663G03
.?sku=70663G04
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.

609047G238....BRIGHT WHITE

609047G239....FLAME RED

609047G240....BLACK
99 RIVET, 5/32" X 9/16" LG ....oiiuiuiiieeeiee e 4
100 | 10570G12 RIVET, 1/4" X 172" LGovoieieieeieiieiet et 4
101 SEAT FRAME ...ttt 1
102 BOLT, 5/16 - 18 X 13/16" LG ....oeoveveeriiiiieeeeseeeeie e 2
103 SPLASH PANEL ..ottt 1
104 BOLT, 5/16 = 18 X 13/16" LG ...viieeiiieieiieeeieeeie e 4
105
106 BATTERY TRAY ..ottt ettt ss st es et 1
107 BOLT, 5/16 = 18 X 13/16" LG ....viieeeieceeiieeeeseseseee et 4
108
109 FENDER (DRIVER SIDE) ..ottt 1
110 FENDER (PASSENGER SIDE) ......cuoiiiiuiiiiiiieieiineeeine s 1
11 FENDER WITH TAILLIGHT (DRIVER SIDE) ..ottt 1
112 FENDER WITH TAILLIGHT (PASSENGER SIDE)........cccooiiieiieieiririeieins 1
13 LOCK NUT, 1/4 = 20 ..ot 4
114 WASHER, /4" ..ottt 8
115 BOLT, 1/4 = 20 X 3/4" LG ..eviueeeireeeeeiee et 4
116 REAR PANEL ...ttt 1
117 RATCHET FASTENER, 1/4" X 3/4" LG ...oorveieieeieieieieie e 6
118 1055-GOT | RIVET, 3/16 w.eoeoeieieeicieeie e 4
119 SEAT FILLER PANEL (DRIVER SIDE) .....cocuiiiuiiriiciieincieeseneeeeseeeseeeeseeeens 1
120 SEAT FILLER PANEL (PASSENGER SIDE).......cccooviurieirieieieieeieiee e, 1
121 RIVET, 5/32" X 9/16" LG....ooucvivieeieieeeeie e 6
122
123 LABEL ..ottt 1
124
125 HITCH RECEIVER ...ttt 1
126 BOLT, 7/16 = 14 X 1 /2" LG ..eeeieeeire e 4
127 WASHER, 7/16" ..o e 4

Page C-9 Service Parts Manual


.?sku=10570G10
.?sku=10570G10
.?sku=70440G04
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=600496
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=74892G01
.?sku=74892G02
.?sku=74892G03
.?sku=74892G04
.?sku=14390G4
.?sku=00642G7
.?sku=00414G6
.?sku=74890G01
.?sku=16816G2
.?sku=71055G01
.?sku=74891G01
.?sku=74891G02
.?sku=10570G10
.?sku=10570G10
.?sku=74755G01
.?sku=74348G02
.?sku=00463G4
.?sku=00922G3

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
128 LOCK NUT, 7/16 = 14 ..ot 4
129 SCREW, 5/16 = 18 X 1" LG ..ottt 1
130 | 00559G8 WASHER, 5/16" .......oiuiiieeieeieeeeee et 1
131 | 11098G6 LOCK NUT, 5/16 = 18 .ot 1
132 CLEVIS HITCH ..ottt 1
133 CLEVIS PIN, 1/2" X 2 172" LGeeveiieeeeieieeeie e 1
134 COTTER PIN, 2 1/2" LG .ot 1
135
136 | 21317G01 CLEVIS PIN, 5/8" X 3" LG...ccuuivrieieieieeieieie s 1
137 COTTER PIN, 15/32" X 2 11/16" LG ..o 1
138
139 ANGLE HITCH ..ottt s 1
140 | 21317G01 CLEVIS PIN, 5/8" X 3" LG..oouuivrieireieieeeieieie e 1
141 | PR1683G1 COTTER PIN, 15/32" X 2 11/16" LG ..o 1
142 HEAVY DUTY HITCH .ottt 1
143 HITCH BALL, 1 7/8" ..eieeeieieeeie ettt 1
144 | [ 0 LOCK WASHER, 3/4" ..o 1
145 | 00702-G11 NUT, 3/4 = 16 ..ottt 1
146 | 21317G01 CLEVIS PIN, 5/8" X 3" LG...oouivieeeeieieeecieieie s 1
147 | R1683G1 COTTER PIN, 15/32" X 2 11/16" LG ..o 1
148
149
150
151
152 ASH TRAY KIT (INCLUDES ITEMS 153 = 156) .....ccoviueieiiirieieecieiseeeeeieeeennn. 1
153 | 27731G01 ASH TRAY ..ottt 1
154 | 27736G01 GASKET ..ot s s 1
155 BRACKET ..ottt 1
156 SCREW, #10 = 16 X 1/2" LG ....oevieiiieieieieeeee e 4
157
158

Service Parts Manual Page C-10


.?sku=00734G1
.?sku=00198G8
.?sku=74338G02
.?sku=14443G7
.?sku=19314G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74339G02
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74351G02
.?sku=31757G1
.?sku=00566G6
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=75109G04
.?sku=75108G02
.?sku=00100G4

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
159
160
161 DROPPED CLEVIS HITCH ...ttt 1
162 DROPPED ANGLE HITCH....cocviiiiiiiieieiieeeie e 1
163 DROPPED BALL HITCH ..ottt 1

Page C-11 Service Parts Manual


.?sku=74495G02
.?sku=74489G02
.?sku=74491G01

BODY

Notes:

Service Parts Manual Page C-12



BRAKES

Part of Frame

0@ %
% 36
Accelerator

Pedal

18 - Includes ltems 19, 20
22 - Includesltems 23 - 26

Ref Brk 6-1

Page D-1 Service Parts Manual



BRAKES

Ref Brk 6-2

BRAKE PEDAL
(VEHICLEWITH BRAKE LIGHTS)

53 - Includes Items 54 - 80

Service Parts Manual

Page D-2



BRAKES

\CS

Front of Vehicle

82 - Includesltems 84 - 92
83 -Includesltems 84 - 93
84 - Includes ltems 85

86 - Includes ltems 87 - 91
92 - Includes ltems 94, 95

93 - Includes ltems 94, 95
100 - Includes Items 101, 102

Ref Brk 6-3

Page D-3 Service Parts Manual



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10) c.ouvuteiiiiieieeeessiesse et 1
2 TORSION SPRING. ..ottt 2
3 PIVOT PIN ..ottt 1
4 PUSHNUT, 5/18" ....eveeceieseeseneiseseessseeseseessssessss s ssssse s ssesssssssssseneens 1
5 BRAKE PEDAL......cocoiiuiieiiiieieieieseietsseis ettt 1
6 PARK BRAKE PEDAL ......coviuiiiiiiiieteisieie et 1
7
8 SERVICE BRAKE PAD........cocuiiiitiiiiisitinesesssissseessseesssssssse e sssenenes 1
9 PARK BRAKE PEDAL PAD .....c.cooiiiiiiiieieieieieie s 1
10 OVAL RIVET, 3/16" X 3/8" LG ...cvvvrireieieeeeieieeeeieiee et 9
11
12 SHOULDER BOLT, 3/8 - 16 X 4" LG ...cvoviuieiiiieieriiiiersise e 1
13 FLANGED BUSHING.......c.coiiiiiiiieiiiiieieieseie st 2
14 TORSION SPRING ..ottt sttt 1
15 WASHER, 3/8" ....oetieceieeeie ettt s bbbt 1
16 LOCK NUT, 3/8 = 16 ...cviriiiciieie ettt 1
17
18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......cccccvvvvivrieennnn. 1
19 SPHERICAL NUT, 5/16 = 24 ...t 1
20 LOCK NUT, 5/16 = 24 ....coeiiiiiieieneeeieietsieeee et 1
21
22 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
23 EQUALIZER BRACKET ...coiiiiiciiie it 1
24 BRAKE COMPENSATOR BUMPER ........ccoouiiiiiieieieieieeie e 2
25 * BRAKE CABLE (DRIVER SIDE) ......oovuiiiirirriienieeeisinsisssesessisssesnnaees 1
26 * BRAKE CABLE (PASSENGER SIDE)......c.cocoiiiiiiiiniieiieisieissieseieies 1
27
28 RETAINING RING, S.S. ..ottt 4
29
30 CLEVIS PIN, 5/16" X 1" LG..ovueeivevieeeeeiieeieies et 3

Service Parts Manual Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70259G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01
.?sku=10386G3

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 COTTER PIN, 3/32" X 3/8" LG c..ceeieeireieeieieeeeissesiseesises s 3
32 CLEVIS PIN, 5/16" X 3/4" LG ...ceveuieeieieieeeieeeeeeeeeee s 2
33
34 KICK-OFF LINK ...ttt sttt 1
35 NYLON BUSHING ......coiuiiiiiiieiiiieieiee ettt 2
36 TEFLON WASHER, 3/8" ....oiuiiiiiieireieiseieiseseisese et 2
37 00559G8 WASHER, 5/16".......oiuiiiiiie ettt 2
38 COTTER PIN, 3/32" X 3/4" LG ..t 2
39 KICK-OFF CAM PIVOT ...ttt 1
40 FLANGED BEARING ..ottt 2
41 KICK-OFF CAM ..ottt 1
42 SETSCREW, 1/4 - 20 X 1/2" LG ...ovvviieieieieeieieie e 2
43 SPACER ..ottt 1
44
45 ADJUSTABLE BUMPER .....ccoitiiiiiiiiniietictieieesseieiss st
46 LOCK NUT, 5/16 = L18....ueuieeiieciineireeesessiseseesessesseeseseessseesssessssessssessssesessesnnes 1
47
48 CATCH BRACKET ...ttt 1
49 D 5 BOLT, 1/4 - 20 X 3/4" LG ..voovieiieieieeeieieieie e 2
50 LOCK NUT, 2/4 = 20....utiiiieieieieieieiiee st 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80) .....cuviuiieiiiieisieieieieisie e 1
54 BRAKE PEDAL ......cooviiiiiiieiiiieiei ettt 1
55 PARK BRAKE PEDAL.........cooviiiuiiiiiiiieieieeeieies e 1
56
57 SERVICE BRAKE PAD ..ottt 1
58 PARK BRAKE PAD ......c.cooiuiiiiiiiiiieiiieie ettt 1
59 OVAL RIVET, 3/16" X 3/8" LG ..ocvvveeeiieieeeeieieeeie e 9
60
61 BRAKE PEDAL PLATE ..ottt 1

Page D-5 Service Parts Manual


.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70686G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70258G03

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 PIVOT PIN ..ottt 1
63 TORSION SPRING. ..ottt 2
64 PUSHNUT, 5/16" ....o.voviieiviseeeeeieceeeiet et 1
65 D0737GY SCREW, #10 - 24 X 1" LG .ietiieieieeieieieie et 4
66 RUBBER NUT, #10 = 24 ..ot 2
67 BRAKE PEDAL STANDOFF.........ccoiiimiiriiiieieieeieiseesie s 2
68 CONICAL SPRING .....cooviiieiieieiieieieteeeie ettt 2
69 14390G1( LOCK NUT, #10 = 24 ..o 2
70 10606G8 MICRO SWITCH ..ottt 1
71 SCREW, #6 - 32 X 1 1/4" LG ..veiiiiriniieceine ettt 2
72 WASHER, #L0 ..ottt 2
73 WASHER, #6 ...ttt 4
74 LOCK WASHER, #6 .....cocvviiiieieiiiseieisiieseie s 2
75 NUT, #6 = 32 ..ottt 2
76 SCREW AND LOCK WASHER, #6 .......oceuiieririieiniieisieeissieisese e 2
77 D 3 WASHER = 5/16" ..ottt 2
78 FASTON TAB ..ottt ettt 2
79 WIRE HARNESS (BRAKE LIGHT)....c.coiiiiiiiiiiiieieieeieieseeeie e 1
80 WIRE TIE ..ottt 2
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)................ 1
83 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93)........... 1
84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) .....cocuiiiiiiircieeieieeeiseeeene. 2
85 * BRAKE SHOE .......oouiiiiiiieiiciie et 2
86 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ....covniiiiirineeeseneenne. 2
87 * UPPER SPRING ...ttt 1
88 * LOWER SPRING ...ttt 1
89 * PIN ettt 2
90 * CUP AND SPRING ...ttt 2
91 * ADJUSTER SPRING ..ottt 1
92 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95).... 1

Service Parts Manual Page D-6


.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01
.?sku=72582G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95)...... 1
94 * ADJUSTER ...ttt ettt 1
95 * TEFLON WASHER ...ttt 2
96 BOLT, 5/16 = 24 X 1" LG ..oeuiiiieieieicie et 8
97 LOCK NUT, 5/16 = 24 .....eveiiiieiiieieieiee et 8
98 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" ......cccevriurinennn. 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)......cocovurvererirnenns 2
101 * BRAKE DRUM ..ottt 1
102 LUG BOLT, 1/2 = 20 ..ttt 4
103
104
105 OUTER BRAKE DRUM WASHER .......cooiuiiiiiiiieiiecie e 2
106 SLOTTED NUT, 3/4 = 16 ...ttt 2
107 COTTER PIN, 1/8" X 1 1/2" LG w.ecvvireeiiiieisineseeieese s 2
108 SPINDLE CAP ..ottt sttt 2
109
110 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccooiririniiriniieieieeeeens 1
111 BRAKE CABLE BRACKET (DRIVER SIDE) .......coeviueiiieieieieieieie e 1

Page D-7 Service Parts Manual


.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G1
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=74175G01
.?sku=608200
.?sku=608201

BRAKES

Notes:

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Part of Frame

5

Q
‘0o
36
\® Accelerator

Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brh 21-1

Page E-1 Service Parts Manual



BRAKES - FRONT DISC

\ 7
@ /155 o
7,

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

S~ \ _

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brh 21-2

Service Parts Manual Page E-2



BRAKES - FRONT DISC

89 - Includes Items 91,97 - 104
90 - Includes Items 91,97 - 103, 105
91 - Includes Items 92 - 96

Ref Brh 21-3

Page E-3 Service Parts Manual



BRAKES - FRONT DISC

ATANISSY HO1VNLOV INVEd

Page E-4

Service Parts Manual



BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 [Z7Z3G00 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 11) c.o.ooovvooeeooceeeevees o seess e 1
2 [UBBIGUT TORSION SPRING ........ooovveereeeeeeeeeseeeeseeeeeeeeee e eeeee oo 2
3 [UBBZGUT PIVOT PIN ¢ eeeee oo eeeeeeenes 1
4 pI07IGU] PUSHNUT, 5/16" ......oooocveoeceeeeeeoeeeee e eesesseesese s 2
5 * BRAKE PEDAL ......oocovooeveoeeveeseeeoeeeseeeeseeeessssses s 1
6 74724G01 PARK BRAKE PEDAL ........co..oooroeeomeeeeseeoeeeeoeseeeeeees oo eeene e 1
7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) c...oovveveveeoceeeseeeseseeeseseesss e 1

8 * SERVICE BRAKE PAD..........ovvevreesereesessesssieessssessesessssese s 1
9 * PARK BRAKE PEDAL PAD ..........ovooeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1
10 | [5766GT OVAL RIVET, 3/16" X 15/32" LG w...coorveereeeceeeeeeeeneseeeeeeessssseeesenene 9
11 | pUB3LGH WASHER, TEFLON, 3/8".........ooorvereeeereseeessseosesseeseseeeeseesesessssees s 2
12 | [US8ZGUY | SHOULDER BOLT, 3/8 - 16 X 4" LG w..cooorveeereeeeeeseseeeseeseseseeieseseseeseenesennn. 1
13 | [USBIGOY | FLANGED BUSHING .....oveooceeeeeeeeeeeeeeeeeeesee e 2
14 | [OBTZBGOY | TORSION SPRING .....coooomeveeoeeeeeeeeeseeeeseeees e eeseeeee e eeeee e eeene e 1
15 | pUB43Ga WASHER, 3/8"..........oorvveereeeessseesseiessseseseesesseessses s aseseesesessesse s 1
16 | [T098GH LOCK NUT, 3/8 = 16.....coocveoecveeeeeeoeeeeeeeseseeseesssseseesesseesssessesssssnseeeessnnnnes 1
17
18 | 70272G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ccc..covveerrenns 1
19 | pOYE3GOY SPHERICAL NUT, 5/16 = 24......ooooveoeeeeeseeeeeeeeeeeseeeeeeeveseeese e 1
20 | [ID98GY LOCK NUT, 5/16 = 24 ......oooevoeeeeeeeeeeeeee oo 1
21
22 | [UI6IGU3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) | 1
23 | EBUBZGU] EQUALIZER BRACKET ......coooorvoeemeeeeeeoeeeeeeeseeeseseeseseee oo 1
24 | PEBUB3GUY BRAKE COMPENSATOR BUMPER............o..oomvvesvreeneeieseesseesseeesesenees 2
25 * BRAKE CABLE (DRIVER SIDE)..........oovouomeeoeeeeoseeeeseeeeeeeseeeeeeeeeeenenes 1
26 * BRAKE CABLE (PASSENGER SIDE) .........ooorvrereeeeeeeeeneeeeeeeeseeeseenenne 1
27
28 | DIIIIGUY RETAINING RING ......ooeveoeeeeeeeeeseeeeeeseeeeseeee e 4
29
30 | [U38BGY CLEVIS PIN, 5/16" X 1" LG ..oooveeoeeeerceeoeeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeseneee e 3

Page E-5 Service Parts Manual


.?sku=74723G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=15766G1
.?sku=20835G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01
.?sku=10386G3

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 [[0387G3 COTTER PIN, 3/32" X 3/4" LG..o.ooveeveeceereieieeesie e 3
32 [[0386G3 CLEVIS PIN, 5/16" X 3/4" LG....oovoeveeeeeereererieeesieessesiesieseeses s 2
33
34 [[0BUIGUT KICK-OFF LINK .....ovovieicieceee et eseeseeseeses s esaenee s snenn s 1
35 [[7838G] NYLON BUSHING .....cooovuiviereiaeiceecee et 2
36 E0835GT TEFLON WASHER, 3/8" ... .ottt et e 2
37 00559G8 WASHER, 5/16" ...ttt e e e e e e e eaaaa e ns 2
38 [0387G3 COTTER PIN, 3/32" X 3/4" LG...eieiiiiieee ettt 2
39 [[0098G0] KICK-OFF CAM PIVOT ..ottt esisieseesse s 1
40 [[0097GH FLANGED BEARING ....c.oooiiiiiiiieieeiesse s 2
41 [[0587G0] KICK-OFF CAM .....oovoiiiiiiaeiee s 1
42 [(IZI5G0] SETSCREW, 1/4 - 20 X 1/2" LG oottt ettt 2
43 [[A134G4 SPACER .........coitieeeeeiee e estese et ee et s s et 1
44
45 [[OII3GO] ADJUSTABLE BUMPER.....ccoiitiiiiiitiit s 1
46 [I0Z7GT] LOCK NUT, 516 = 18 .. .eeiiiiiiiiiiie ettt ettt e e s nnneeas 1
47
48 0080GU1] CATCH BRACKET ..ciitiiiiii ittt e e e e 1
49 p0Z412GH BOLT, 1/4 = 20 X 3/4" LG...ovoveieiieeis et 2
50 [[Z390G4 LOCK NUT, 1/4 = 20 c..eoceeeereeseeeeieeeeee e 2
51
52
53 [[248732G07 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) -..ueteeitiiieaeaeeiasiaiieiiieeeeaaaeaeesasenieeeeeeeaaeaeeseaeannnnes 1
54 * BRAKE PEDAL.....oiiiiii e e e e e ener e e nnneees 1
55 74724G01 PARK BRAKE PEDAL .....coiiiiiiiiiieeeeee e eeeeees 1
56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) .... 1
57 * SERVICE BRAKE PAD .....coiiiiiiiieeeeeet e 1
58 * PARK BRAKE PAD ..ottt 1
59 [5766GT OVAL RIVET, 3/16" X 15/32" LG ...ttt 9
60

Service Parts Manual Page E-6


.?sku=10387G3
.?sku=10387G3
.?sku=10386G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=14390G4
.?sku=74874G01
.?sku=15766G1

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
61 | 70258G02 BRAKE PEDAL PLATE ........oooorvveeeeeeoeessoseeessssseesssssesessssesesssessesesssnenes 1
62 | [UEBZGUY PIVOT PIN ¢ eeeeeeenes 1
63 | [USBIGUY TORSION SPRING .......oooovveoreeeeeeeeeeseeeeseeeeeeeeeeeeeeeeeseeee e eeeee e 2
64 | pIOZIGUT PUSHNUT, 5/16" .....oooocveoeeeeeeeeeoeeeeeeseseeeeseesseesese s 1
65 | pOU737GY SCREW, #10 - 24 X 1" LG w.ooooovveocveoeeeeseesesseeesseeeeeesesssessseesesnenens 4
66 | DU739G] RUBBER NUT, #10 = 24 .......ooooovvooreeeeeeeeeeeeeeeeeeeeoeeee e eeeeeseeeneeeenes 2
67 | [FA535G0] BRAKE PEDAL STANDOFF .........orvveervrermeeoeeseeseseesesessessssessenesesennes 2
68 | E7I37GUT CONICAL SPRING .....ocovvoovvermeeeeeseesseeesseeesesesss s 2
69 | [@390GIY LOCK NUT, #10 = 24 .....oooooeeoeeeeeeeeeeeeeeeeeeeeeeeee e 2
70 | 10606G8 MICRO SWITCH ....ooooooeeeoeeeeeeeee oo 1
71 | pOYSTGY SCREW, #6 - 32 X 1 1/4" LG w..vvooeveoeeeeeseeeeeeeeene e 2
72 | [pUS5IGH WASHER, #10 ......ovvoovveoeevoresseoeseseesseesssesesseessesess e esese s s 2
73 | pUS5IGY WASHER, #6 ......ovvvooreeeeeeoeseeoeseeeeseeeeseeeeees e eeeseseeeee e 4
74 | pUSE5GY LOCK WASHER, #6..........coovveereeeoeseeeeeeeeeeeeeeeeeeeeseese e eseeesseeensenenes 2
75 | pUSZ5GH NUT, #6 = 32...ooooeeooeeeoeeeeeeeeeeeeeeeeess s 2
76 | [35I4G] SCREW AND LOCK WASHER, #6............ovvooreeeeerseeeeeeessseseseseesssesnesnonns 2
77 | BUB3EGY WASHER, TEFLON, 3/8" ........oooorveereeeeeeeeoeseeeeeeeeeeeeeeeeeeeeeee e 2
78 | [@BZBGY FASTON TAB ....oooooreoeeeeeeeeeeeeeeeeeeeeeeeeee e eeoe e 2
79 | pAEU5GY WIRE HARNESS (BRAKE LIGHT) ......ooorvooreeeeeeeeeeeeceeeeesesees e 1
80 | [7BIBGY WIRE TIE w.oooocvoooeveoeeeeee e 3
81
82 | [(ET3IGUZ SPRING PLATE (PASSENGER SIDE) .......vvuvveeeeeeeeeseeeeseeesseenesenenes 1
83 | [AT3IGUY SPRING PLATE (DRIVER SIDE)..........orvveeeeeeeneeeeeeseeeeeeeeseseesesesnenenne 1
84 | 74730G01 FOUR LINK ROD ......oooevooeeeeeeeseeseeeeeeee oo 2
85 | pIUBAGUN LOCK NUT, M10-1.25 ... 4
86 | [AT3BTUN BRAKE LINE .....oooooeoeeeeeeeeeeeeeee oo 1
87 | pIU3BGUY SCREW, 1/4 - 20 X 4444 LG ...oooovooeeveeeeeeeeeeeeeeeeeeveeeeveseeese e 1
88 | [AB75GUT WIRE RETAINER .........oomveeerreeseseeseseessseseseesesesseeseesesssesssses e 2
89 | pUZZEg SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91, 97 - 104) | 1
90 | pUZZEl SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105) | 1
91 | [AY4BGUY FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96).................. 1

Page E-7 Service Parts Manual


.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=74731G02
.?sku=74731G01
.?sku=01084G01
.?sku=74736G01
.?sku=01038G01
.?sku=74875G01
.?sku=602288
.?sku=602281
.?sku=74948G01

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
92 | pemEECy GREASE SEAL ....oovvooeveooeveoeeseessseessossessosssssssssssssesesessseesssssessssnen 1
93 | 74995G01 DISC BRAKE HUB......coovoooeveoeeeeeeeseeeseeeeseee s 1
94 | [&BEAGUY DRIVE FLANGE STUD ......oovoroeeereeeeeeeeeeeoeeeeeeeee e 4
95 | [IZE0GY ROLLER BEARING...........oovoeeeeeeeeeeeoeeeeeeeeeeeeseeeseoseee e eeeeeeeene 2
96 | PBUBIZGT BEARING RACE .........oovoorvoeeeeeeeessoeeeseeesees oo es e 2
97 | 12093G1 SLOTTED NUT oo 1
98 | [UBZEGUY FLANGED BEARING .......ooovooieeeereeeeeeeeeeeeeeseeeeeeeeeeeesee oo 1
99 | pUSBEEGY WASHER, B/8".........oovveoeeveeesseesseeessseesesseseseessse s eesss s 2
100 | pUAZ6-GH BOLT, 3/8 = 16 X 3/4" LG ....vveocveeocreoeeeeessoesseesesesseeessss oo 2
101 | [OU729GU0T BEARING ....ovoooeeoeeeeeeeeeeeee e eeeee oo 1
102 | pU7I8GH COTTER PIN ..o eeee e 1
103 | P5IZ6GY GREASE SEAL ....oovvoaeveoeeveoeesioeseseesesees s ssessesssssssssesessss s 1
104 | FUZI5Y DISC BRAKE SPINDLE, PASSENGER SIDE ..........ccoovvervriererssrrrenenens 1
105 | pUZI7H DISC BRAKE SPINDLE, DRIVER SIDE ..........ovverveoseeenereneeeeerenienne. 1
106 | [A733G0Y | CALIPER, PASSENGER SIDE .....o.orviirveeceeeeseeeceeeeeeeeeseseeseseeseeeneees e 1
107 | [FAT33GUZ | CALIPER, DRIVER SIDE........cocoiiveoceeoeeseeseeoeseseeseseeesssesessesessesesesn s 1
108
109 | [FOZZSGOT | KINGPIN TUBE .......oiieceeocveoeeeeoeeeeeeeeseeseesees s ensees e 2
110 | [OZBZGOY | THRUST WASHER .....oivoocveeeeeeceeeeeeseeeeeeeeeeeeeeesee e 2
111 | pU560G3 WASHER, 1/2" ......ooooevooeeveeeeeeeeeeeeseeeeses e 4
112 | [Z390GH LOCKNUT, 1/2 = 13 oo 2
113 | pUZU7GH CAPSCREW, 1/2 - 13 X 6" LG w..veooveocveeceeeeeeeeeeeeeeseeeeeee e 2
114
115 | BUB70] BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 128).....c.oveoeveerereeeeeeosseeesesesessssesesesesseeeee s 1
116 | FIZ708 MASTER CYLINDER WELDMENT MOUNT .......covvvoererereeeerreeneeenereoe 1
117 | [CI098GH NYLON BUSHING .......oovvomeeeeeeeeeeeeeeeeeeeeeee e eee e 1
118 | pUB7IGT FLAT WASHER .....oovvooeoooeeeeeeee oo eee e e eeeee e 1
119 | [FA7IIGOT SHOULDER BOLT......oovvooeveeaeeeoeeseeeeeeessesesseseseeseseeesess s 1
120 | [USBI-GUZ ACETAL BUSHING.........oovveeeereeneseeseeeeseseeeeseesesse s esessesesesneseses s 4
121 | pUSTZ UPPER ACTUATOR PIVOT .....ovooevoeeeeeoeseeeeeesseee e 1

Service Parts Manual Page E-8


.?sku=25146G1
.?sku=74864G01
.?sku=11750G2
.?sku=50892G1
.?sku=70648G01
.?sku=00565G8
.?sku=00426G6
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1
.?sku=602158
.?sku=602176
.?sku=74733G01
.?sku=74733G02
.?sku=70745G01
.?sku=70754G01
.?sku=00560G3
.?sku=14390G6
.?sku=00407G6
.?sku=608706
.?sku=612706
.?sku=11098G5
.?sku=00679G1
.?sku=74711G01
.?sku=70581G02
.?sku=608122

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
122 | EUBTIZ LOWER ACTUATOR PIVOT ......ooorvveereooremeeoeessoseesieessessssesssssesssesesasesen 1
123 | BB7353 MASTER CYLINDER ........oovveimveereeeeeeeeeeeeeeseeeeeseeeseeeees s eeeeee e 1
124 | pUA39GT CAPSCREW, 5/16 X 18 ......oooorveeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeese e 2
125
126 | 11098G6 LOCK NUT woo oo 2
127 | [U386G3 CLEVIS PIN ooooooooeoeeeeeeeeeeeeeeeee e eee e eeeeeeeseeese e 1
128 | [U387G3 COTTER PIN 3/32 X 3/ .....ooooevoeeeeeeeeeeeeeeeseeseseees e 1
129 | 00414G8 CAPSCREW, 1/4 - 20 .......oovvoooeeeoeeeeeeeeeeessseeesseesessesssesseseeses e 4
130 | 00891G2 NYLOCK NUT /4 = 20 ..o 4
131 | pIZ704 ACTUATOR ASSEMBLY COVER ........oovvoreeeeeeeeeeeeeeeeeeseoseseeees e 1
132 | DPIO3BGOY | SCREW, SWARE FORM.......oovveieeeeseeeesseoessesesseesssessessssessss s asssesssseaees 3
133 | [U387G3 COTTER PIN 3/32 X 34 ....ooooevoooeeoeeeeeeeeeeseese s 1
134 | [7838G] NYLON BUSHING .......corveoreeeeeeeeeee e eeeee oo ees oo 1
135 | [U386G3 CLEVIS PIN oooooeeeeeeeeeeeeeeee e eeeee e 1
136 | [U387G3 COTTER PIN 3/32 X 3/ ....ooooevoooeeoeeeoee e seese e 1
137 | 08943 ACTUATOR LINKAGE ..........orveeerreoieereeseesesesseseseeeessesessseese s 1
138
139
140
141
142
143 | [FA9I7GUY | DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145) .........ooooooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeesee e 1
144 * BRAKE PADS .......oorvooeveeeeeeseeeeseeeeese e sseeseseesesese e seees oo 2
145 * BRAKE PAD RETAINER PINS ......covoorevermeeeomeeeeeseseesseeeeseessessenessseenes 2

Page E-9 Service Parts Manual


.?sku=608118
.?sku=887364
.?sku=00439G1
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=612704
.?sku=01038G01
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=17838G1
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=608943
.?sku=74917G01

BRAKES - FRONT DISC

Notes:

Service Parts Manual Page E-10



CAB

Ref Cab 5

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

CAB

Service Parts Manual

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75854G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ................. 1

2
3 5855G0 VINYL DOOR KIT Lo e e e an e b s 1
4 75856G** STEEL DOOR KIT .euiiiitieieeie ettt e seeneenesneeeneseeneas 1

For Cab replacementpartsand accessories, contact Curtis Cab at:

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.

www.curtiscab.com

Page F-2


.?sku=75855G01

CARBURETOR

Service Parts Manual

Page G-1



CARBURETOR

Service Parts Manual Page G-2



CARBURETOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 507954 CARBURETOR (INCLUDES ITEMS 3 - 21) ..ot 1
2
3 MAIN JET (HL04) ... ettt 1
4 PILOT JET (H44) ...oveieiieieieieeeee et 1
5 PLUG ..ottt 1
6
7 603584 NEEDLE VALVE .......oiiiiiiiiieieieieeiee ettt 1
8 FLOAT ..ottt 1
9 B 3 FLOAT PIN ottt 1
10 FLOAT BOWL GASKET ..ottt 1
11 603590 FLOAT CHAMBER ..ottt 1
12 503592 BOWL SCREW ..ottt 1
13 BOWL GASKET ...oviiiiieiiiete ettt 1
14
15 BREATHER TUBE .....cutuiiiiiiiiiieie it 1
16 503596 CLAMP, INTAKE TUBE ..ottt eessseessesnssssnssesnenes 1
17 CLAMP CYLINDER HEAD TUBE .......ceviiiiiiiiieieieeseeeie e, 1
18 503594 INTAKE TUBE ..ottt 1
19 CHOKE GASKET ...ttt 2
20 NUT, MB X 1.0 0.ttt 2
21 THROTTLE ROD ATTACHMENT BUSHING ........cooiiiriienicineeineeeseeens 1
22
23 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT)......cccoeuvee.. 1
24 MAIN JET (#100) (FOR ELEVATIONS OF 6000 FT - 10000 FT).....ccccervuen. 1
25
26 CARBURETOR MOUNT GASKET ..ottt 2
27 CARBURETOR INSULATOR ....ocuiiiiriiiecieieineeieieisesiess e 1

Page G-3 Service Parts Manual


.?sku=607954
.?sku=607683
.?sku=608021
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=607684
.?sku=607685
.?sku=603580
.?sku=603581

CARBURETOR

Notes:

Service Parts Manual Page G-4



CLUTCH

0¢ - €1 sws) sepnpul HO1N1O INVIL AdVANODIS e

0} - ¢ swal sepnpul HOLNTO NVIL ALVINIEd °

Service Parts Manual

Page H-1



CLUTCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 623929 PRIMARY TEAM CLUTCH (Includes items 2 - 10).........ccoocervverreerrerrrernnens 1
2 BI9333 PRIMARY STARTER PULLY, 195 - SVC.....covvvomreerresresssesesensees oo 1
3 BI9333 STATIONARY ASSEMBLY w....ooovooeveeeeeeeeeseeeseeeseeeseeesse s 1
4 BI9333 MOVEABLE PRIMARY ASSEMBLY .......coooevvvirerreeeseeeeessseseeseesnnen. 1
5 622112 SHIFT ROLLER ASSEMBLY ......ooorveoeverreeesseesssssseessessssssesee s 6
6 BI9337 SHIM, 395 X BL.75 ..oo.ooooverecreocsesesie s 1
7 619338 PRIMARY SPIDER ASSEMBLY .........ovvoerenereneeseeoseeeeeseeseseeseessnee. 1
8 BI9339 PRIMARY DUST COVER ASSEMBLY ........ovvvrrrerrreesrireseseseseesesoes oo, 1
9
10 | pI933 BOLT, 1/4 = 20 X.75 oooovvoerveeereeeeeeeeeseeeeeesseeeseees e 7
11 | pISEM DRIVE BELT ...ooocveoeeeceeeeeeeeseeeeeee e seens oo 1
12 | P94 SECONDARY TEAM CLUTCH (Includes items 13 - 20) .........ccoooorrrrrrrrernnnn. 1
13 * SECONDARY STATIONARY, 9.5 ......covomrieerierreessiesseesssseessessesesssnenes 1
14 * MOVEABLE SECONDARY, 9.5.......c..rvmerreerreneeeseesseeeesseeseseeneeessen 1
15 | pI93Z] INNER RETAINER SPRING .........ovveurrerreeceoneeeseeeseoeesseeseseneess e 1
16 | P2 COMPRESSION SPRING, 2.70 OD.......ovveorrereeesseessessisesess s 1
17 | pIZ3d OUTER SPRING RETAINER ......oovvimrrrareeeeseessses e 1
18 | PpIU33M RETAINER RING .......oovvoovioeeeoeeeeeeeeieeeeeesesesseesesse e s 1
19 | pII33] THRUST WASHER, 1.530 X 1.830 X L...o.oovvereeeeereesereeseeeeseeeseseeeeneeenn. 1
20
21 | PpUBZ3Y CONICAL WASHER, M12 ......oovvooreeoeooeseeeesieeseessessses s 2
22 | pUSEBGY SPRING TYPE LOCK WASHER .......vorvereeeeeeeeeeeeeeeeeeesesssse e 2
23 | PpUBZAY HEX BOLT, M12 - 1.25 X 160 ......ooorveeecveereeeeceeeneeeneeesseeseeeesesesesssseneseneees 1
24 | PpUBZA3 HEX BOLT, M12 - 1.25 X 120 ....cooooveeocveoseeocseessse e 1
25 | [BUBZ3] CLUTCH WASHER ........orviorreoersseesesesssseesss s s 1

Service Parts Manual Page H-2


.?sku=623948
.?sku=619333
.?sku=619334
.?sku=619335
.?sku=624112
.?sku=619337
.?sku=619339
.?sku=619332
.?sku=618630
.?sku=623949
.?sku=619327
.?sku=624111
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230

DIRECTION SELECTOR

Reverse Warning Buzzer

s
o 1/%

Page J-1 Service Parts Manual



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) .......cco..... 1
2 DIRECTION SELECTOR BRACKET ......ouitiiuiiiieinereineneineeeseieeneeessseeenn. 1
3 DIRECTION SELECTOR SHAFT .....oimiieiiieeieieccie e 1
4 503700 DIRECTION SELECTOR CAM.....coouiimiiiriaieiiieenenenisieteseene s 1
5 14390G LOCK NUT, 3/8 = 24 ..o 1
6 BUSHING ..ottt 1
7
8 NEUTRAL LOCK PIN ...ttt sssseessessss s 1
9 COMPRESSION SPRING, 3/8" X 5/8" LG ....cevvviveirieieirisieinineseieieisenen, 1
10 NEUTRAL LOCK LATCH.....ooouiiiiiieieiieieie e 1
11 LOCK NUT, 1/4 = 28ttt 1
12 EXTENSION SPRING .....ooviiiiiiineieirisiieieisesseieese et 1
13 BALL STUD, L/4" ..ottt 1
14 LOCK NUT, #10 - 320t 1
15
16
17 MICRO SWITCH ...oiiiiiieiiiieieisie et 1
18 SCREW, #4 = 40 X 1" LG ..oveveiieieeieieieie e 2
19 WASHER, H#4 .....otutiiieieieieieie ettt 2
20 LOCK WASHER, #4 ......ooouiiiieiiieieieiee e 2
21 NUT, #4 = 40 ..ottt 2
22
23
24 REVERSE WARNING BUZZER.......c.cotiiiiiiiieininisisineneisisinesisesesseeenees 1
25 SCREW, #6 = 32 X 3/8" LG ...cuuiiriiriniisieire ettt 2
26 18 GA WIRE (RED 7") ..ottt 1
27
28
29 SHIFTER CABLE ..ottt 1
30 CUP WASHER, /4" .....ooooiveveiieeieieecieie et 4
31 COMPRESSION SPRING, 19/32" X 1" LG ...cvuvvrieiriieireisieieieesieeeeene. 2

Service Parts Manual Page J-2


.?sku=603614
.?sku=606077
.?sku=70233G01
.?sku=603700
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=602891
.?sku=25727G01
.?sku=72735G01

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 SHIFTER ARM WITH BUSHING ......cooviiiieiicieieiceee e 1
33 LOCK NUT, #10 - 32 ..t 1
34 BUSHING, FLIP LOK, .250 ...c.tiieiiieiiiiieieesieieie e eenenas 1
35
36 SCREW, 1/4 - 20 X 7/8" LG...oocvvirieeieiieieieieieeie et 2
37 LOCK NUT, 1/4 = 20...eieeiciieiieie et 2
38
39
40 26830G01 LOCK NUT, M8 X 1.25 MM ....coiiuiimieiinineseeneseinese st et ssesesseeees 1
41
42
43 DIRECTION SELECTOR HANDLE .......coviuiieiiieieiseeieisieseie s 1
44 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....coovveveiiereieieereiesieee, 1
45 BOLT ettt 1
46 NUT ot 1
47 WIRE TIE ..ttt 1
48 CABLE CLIP ..ottt 2

Page J-3 Service Parts Manual


.?sku=74455G01
.?sku=00734G5
.?sku=22754G4
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=606421
.?sku=450452
.?sku=17618G1
.?sku=01072G01

DIRECTION SELECTOR

Notes:

Service Parts Manual Page J-4



ELECTRICAL SYSTEM

v
=
<
(9]
=>
S
o
o
c
o
2
[T

See BODY
Section

See STARTER GENERATOR Section

Service Parts Manual

Page K-1



RED

/

ELECTRICAL SYSTEM

r

<)

0

ToF20n
Starter/
Generator

DYoo)

31- Includes Items 32 - 49

Ref Ele 2-2

Page K-2

Service Parts Manual



ELECTRICAL SYSTEM

FUSE BLOCK

HORN BUTTON

Floorboard n

HORN Front of Vehicle

51 Seatwrap
Support

A\

RefEle 11-3

Page K-3 Service Parts Manual



ELECTRICAL SYSTEM

74- Includes Items 75- 80

Ref Ele 11-4

Service Parts Manual Page K-4



ELECTRICAL SYSTEM

Rear
TAILLIGHT . Fender

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

90 - Includes Items 91 - 95

Ref Ele 11-5

Page K-5 Service Parts Manual



ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

Front of Vehicle

Y

FNR MOUNTING SCREWS

/ SEAT SUPPORT

SOLENOID

Ref Ele 11-6

Front of Vehicle

HOUR METER

Service Parts Manual Page K-6



ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 6 GA WIRE (BLACK 6", F1 = A2)....ocviieieeiieeeie e 1
2 P5682G1 TERMINAL COVER .....c.ocoiiiiiieiieieieieeie e 3
3
4
5 24775G* BATTERY, 12V ..ottt 1
6 * BOLT, 5/16 - 18 X 1 1/4" LG.ooieiieceeieieieeee e 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE)..........cccoeevrrrrrrrreiririsnannans 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) .........cvuruiuriiirireieeneeecseieeseenesesnenes 2
9
10 BATTERY HOLD DOWN .....cocuiiiiiuiiiniiieieeneeie et ssee e 1
11 00438G6 BOLT, 5/16 = 18 X 3/4" LG ...eoeoveeieeeeeeeceieeeeese s 3
12 D g LOCK WASHER, 5/16".......cuiuirieieisiieiseisissieess s 1
13 WASHER, 5/16" (STAINLESS STEEL) ......covuiuiiriiieireiseeeeiseiseieeeeieieieens 1
14
15
16 GROUND CABLE ...ttt 1
17 14 GA WIRE (BLACK B").....euvmieieireiiieeieee e 1
18 00438G6 BOLT, 5/16 = 18 X 3/4" LG ...eoeoeieieieeeeieeeee s 2
19 LOCK NUT, 5/16 = 18....eeiieciiiincieiseseieiee st 2
20 P6676G01 FLANGED BOLT ..ottt 1
21
22
23 6 GA WIRE (BLACK 23", F2 = SOL) ...ouvivieeeeeeeeeeeeeeeeeee e 1
24 B05560 WIRE HARNESS (CONTROL).....covuimiiiiiieireieieieeseiseeeiseisssesses s 1
25 WIRE TIE (NOT ILLUSTRATED ) ....otuiiiiieiciieeieieiseie e AR
26 COVER FINR ...ttt 1
27 WASHER, 1/4" ...ttt 1
28 SCREW, 1/4 = 14 X 3/4" LG.....ovviieeeeieieeieeieee e 1
29 CLAMP, NYLON (NOT ILLUSTRATED) ......coeuiuireieieieieiseieiseiesseseissseson. 10
30
31 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) .......cccocon... 1

Page K-7 Service Parts Manual


.?sku=607053
.?sku=25682G1
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=26676G01
.?sku=25972G85
.?sku=605560
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=31539G1
.?sku=605563

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 BRACKET ...ttt 1
33 VOLTAGE REGULATOR .....ooomiiiieieiieeie e 1
34 BOLT, 1/4 - 20 X 1 1/4" LG 1.oeeieeeiieieieieeeeeee e 1
35 LOCK NUT, 1/4 = 20t 1
36 WIRE ASSEMBLY 6 GA ..ot 1
37 03282 RELAY ..ottt 1
38 00661G08 BOLT, 1/4 = 20 X 1" LG wooeieieieiceieieeeee e 1
39 SOLENOID ...ttt 1
40 * LOCK WASHER, #1000ttt 2
41 * NUT, 10 = 32ttt 2
42 * LOCK WASHER, 5/16" .......ooiieiieieieiecie e 2
43 * NUT, 5/16 = 24 ... 2
44
45
46 600418G01 FUSE HOLDER ASSEMBLY ......ooiuimiiicieeceeieisisiesee s 1
47 LOCK NUT, 1/4 = 20....ccuiiiieeieietcieiest et 1
48 FASTON TAB, 90° ...ttt 2
49 18 GA WIRE (BLACK 5 3/4")......cuveieeeeiieeieeeese e 1
50
51 D2674G1 FUSE BLOCK ...ttt 1
52 D1041G01 RIVET, 1/8" X 13/18" LG ...t 2
53 15 AMP FUSE ..ottt 3
54 #6 GA WIRE ASSEMBLY ....couiiiiiiiiieinieeicie et 1
55 16 GA WIRE (RED).....ccuiimiieeiiaeieiieseieesesistses et enssienes 1
56
57 HORN ...ttt 1
58 BOLT, 1/4 = 20 X 5/8" LG ..ot 1
59 WASHER, 1/4" (STAINLESS STEEL) .....coeuiiieireieeeireiseieeeieeseissee s 1
60 LOCK NUT, 1/4 = 20 .oviieieiieceee ettt 1
61
62 HORN SWITCH ..ottt 1

Service Parts Manual Page K-8


.?sku=73057G01
.?sku=27739G01
.?sku=00415G4
.?sku=11027G2
.?sku=11027G2
.?sku=25972G33
.?sku=25972G33
.?sku=603282
.?sku=612813
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25978G56
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=25972G33
.?sku=25972G33
.?sku=20216G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
63 HORN SWITCH CAP AND NUT ..ottt e 1
64 HORN SWITCH BOOT .....ocuiiiiiieieieieeee et 1
65 19233G1 HORN SWITCH LABEL........oviuieieeiicieeeeieeieisisssesse s 1
66 RIVET, 3/16" X 1" LG (ALUMINUM) .....oooviimiiiiniiniieiieeceeeeee e 2
67
68
69 22523G01 HEADLIGHT (INCLUDES ITEM 70).......cvuviiieeieeieieiseeeee s 2
70 SCREW, #10 = 16 X 1" LG ..ot 4
71 JUMPER WIRE (HEADLIGHT) ....ouuiiiiiiiieieieie e 2
72
73
74 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80).................. 2
75 TURN SIGNAL LIGHT ...ooiiiiiecieee e 1
76 WASHER, 1/4" (STAINLESS STEEL) .....cvorveviieieieieieie e, 1
77 WIRE ASSEMBLY ...ttt 1
78 LOCK WASHER, 1/4" (..ot 1
79 D0532G1 NUT, 174 = 20 ..o 1
80 PUSH-ON TERMINAL (MALE) .......ovuiiiieeieieeie s 1
81
82
83 LENS, AMBER ......ooouiiieiieiiieeieieeeie s 1
84 SCREW, #6 - 18 X 5/8" LG .....ouiieiieiieeisee e 4
85 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).............ccc......... 1
86 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE).........c.cccecvvennnn.. 1
87 TAILLIGHT ASSEMBLY (COMPLETE) .....ovuiiviiieieieieieeeiseeseee e 2
88
89
90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) ..o, 1
91 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106)| 1
92 TURN SIGNAL FLASHER ........cooviiiiieiieieieeieesiee s 1
93 FLEX LOOM, 3/8 X 8" LG ...oeuiueiiieeieieieieieisieeee s 1

Page K-9 Service Parts Manual


.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=20574G4
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 WIRE TIE ..ottt 2
95 STEERING COLUMN COVER.......c.coiiieieiicieieieieie e 1
9
97
98 WIRE HARNESS (ACCESSORY) ..ottt 1
99 33639G01 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)........c.cccceuunvn.. 1
100 LOCK WASHER, 3/4" ....omioieieieie et 1
101 | 17137G1 FACE NUT, 3/4 = 20.......ouiieiieeieeieieeeeee e 1
102 IGNITION KEY ...ttt 1
103 | [p05639 WIRE HARNESS (KEY SWITCH).......coriiiiiiiiieieieiseiseeee e, 1
104
105
106 | 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..ot 1
107 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ........cccoeuuvcn... 1
108 | R1553G1 FUEL GAUGE ..ot 1
109 INDICATOR LIGHT ..ottt 1
110 HARNESS (OIL LIGHT/FUEL GAUGE).........coiueieiieeeieieieie e 1
111 18 GA WIRE (RED 8") ...cucuoieiiiiiceie et 1
112
113
114 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....cuvuieieiieieeieieeseeeieiseiseeesse e 2
115 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) .....cocoov..... 1
116 CONSOLE INSERT PLATE ...ttt 1
17 LABEL (CONSOLE INSERT PLATE) ....c.cutviiiiciriricisesneseieisesieeeeseeenens 1
118 POWER OUTLET (12 VOLT) ..ottt 1
119 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......c.ouimirriniriniieieieiseieeeeeeias 2
120 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....evuiuieeiieieeieieeesee s 3
121 WIRE HARNESS (POWER OUTLET) ..ot 1
122
123
124 | 07285 HOUR METER KIT (INCLUDES ITEMS 125 - 127)......c.ovueieeieieiereeeinienenen 1

Service Parts Manual

Page K-10


.?sku=17618G1
.?sku=20965G3
.?sku=606045
.?sku=33639G01
.?sku=00568G6
.?sku=17063G1
.?sku=605639
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=74693G01
.?sku=73522G03
.?sku=35962G01
.?sku=71078G01
.?sku=14601G10
.?sku=71081G01
.?sku=607285

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
125 517074 HOUR METER .....ooiiiiiiiie ettt et e e enrae e e e 1
126 503721 HOUR METER BRACKET ....ooitiiiiiiiiiee ettt e s 1
127 506254 WIRE HARNESS (HOUR METER)......c.cvviiiiiiiiee e 1
Page K-11

Service Parts Manual


.?sku=617074
.?sku=603721
.?sku=606254

ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page K-12



ENGINE AND MUFFLER

Page L-1 Service Parts Manual



ENGINE AND MUFFLER

Page L-2

Service Parts Manual



ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B07154 ENGINE, GAS, 13HP, NON-GOLF ........coiiiiiiiiriieieieieicse e 1
2 06390 DIP STICK, LOW  ..c.ooiiiiieiieeieisie e 1
3
4 B07454 OIL FILTER ..ottt 1
5 SPARK PLUG (BPR2ES)......oiiieieieeeeeeee et 1
6 OIL DRAIN PLUG ..ottt 1
7 'O’ RING, TBMM ..ottt 1
8
9 512266 IMUFFLER ...ttt 1
10 506982 EXHAUST PIPE ..ot 1
1 WASHER, 8MM .......ocuiiiiiieieiieieiiieie st 4
12 NUT, M8 X 1.25 ...ttt 4
13 NUT, MT0 = 1.25 1ottt 1
14 BOLT, M0 = 1.25 X 25 ..ot 3
15 BOLT, M8 = 1.25 X 30 c..uuiuiieeeeieieieieie et 2
16 03599 EXHAUST GASKET ...ttt 2

Page L-3 Service Parts Manual


.?sku=607154
.?sku=606390
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=612266
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599

ENGINE AND MUFFLER

Notes:

Service Parts Manual Page L-4



ENGINE MOUNTING

Page M-1 Service Parts Manual



ENGINE MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FRONT ENGINE MOUNT ..ottt 1
2 ENGINE PAN MOUNT ....coviiiiiiiieieieieeie st 1
3 BOLT, M10 = 1.25 X 25 .. ..oiieviiceeie e 10
4 506279 NUT, ML0 = 1.25 ..ot 1
5 NUT PLATE ...ttt 2
6
7
8 0] TSR 4
9 FLAT WASHER, M10 X 22 - 2.5 ..ot 4
10 506279 NUT, ML0 = 1.25 .ottt 4
11 BOLT, M0 = 1.25 X 34 ..ottt 4
12 FLAT HEAD SCREW, T40 ..ottt 4
13 502144 DIFFERENTIAL PLATE ...ovietceeeiaeeneseecssissseessssessseessss s sssessssessssasssesnnenes 1
14
15
16
17
18
19
20 603683 ISO MOUNT ..ottt 1
21 03799 BOLT, ML0 =1.0 X 25 ...eceieeiiececseineseeceiss et 2
22 BOLT, M0 = 1.5 oottt 1
23 RUBBER WASHER .....ooouiiiiiiiiiiiiicieeieieis st 2
24 507298 DELRIN WASHER ......ooiimiiieiieeiseseisce s 3
25 P4930G2 CAP ADAPTER ..ottt ettt 2
26 COMPRESSION SPRING ......coviiiiiiiiieieiisieieieeieieessie e 1
27 WASHER, M10 - 10.5 X 30 .....cuuiieeieiriceeeisiesees et 1

Service Parts Manual Page M-2


.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=603799
.?sku=607299
.?sku=607297
.?sku=607298
.?sku=24939G2
.?sku=606166
.?sku=604066

FRONT SUSPENSION/STEERING

*Truck @

Models

% Only

Front of Vehicle

4 - Includes Items 5 -11

*NOTE: For Vehicles with Front 8 Includesttem? 1
Disc Brakes see page E-3 '

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page N-1 Service Parts Manual



FRONT SUSPENSION/STEERING

(S

Front of Vehicle

-Includes Items 41, 43 - 45, 48, 49
-Includes Items 42 - 45, 48, 49

- Includes Items 50, 51

- Includes Items 67 - 69

-Includes Items 72 - 74

- Includes Items 80, 81

- Includes Items 100 - 104

- Includes Items 99 - 103

Ref Fss 21-2

Service Parts Manual Page N-2



FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 502512 FRONT AXLE ...ttt 1
2 FRONT AXLE ..ottt 1
3 FRONT AXLE ..ttt 1
4 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 5 = 1) 1.ottuiciieeseeeeeeeesseseseisessessssesssessssessssessssesssseennes 1
5 SPINDLE ASSEMBLY (PASSENGER SIDE)........cccccooiiiiiiiieieiieeieisiennen, 1
6 GREASE SEAL ......oooviiieeieiet ettt 1
7 ROLLER BEARING AND RACE ASSEMBLY ......ccoriuiiiiiiieneneenceeneeeene. 2
8 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) .. 1
9 LUG BOLT, 1/2 - 20 X 1 7/32" LG o.vveeeeirencieieieisisieisse e, 4
10 12093G1 SLOTTED NUT, 1 = 14 1ottt 1
11 D0798GS COTTER PIN, 5/32" X 1 3/4" LGoooveveieiieeieieiseie e 1
12 SPINDLE CAP ..ottt 2
13
14 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 6 = 11, 15) c1utiuiieiciieeeiseeseeesese e 1
15 SPINDLE ASSEMBLY (DRIVER SIDE) .....cciviiiiiniiciniieieineneseieseenens 1
16
17
18 D0407GH BOLT, 1/2 = 13 X 6" LG o.eeeverieiiieeieieieeese sttt 2
19 WASHER, 1/2".....oioeiiiiiieisee ettt 4
20 KING PIN TUBE ..ottt 2
21 THRUST WASHER (STAINLESS STEEL) ..ot 2
22 LOCK NUT, 1/2 = 131ttt 2
23
24 SHOCK ABSORBER .......ceuiiiiiiiriiiieisisiseie ettt 2
25 SHOCK ABSORBER .......c.cuiiiiiiiiiieeieieteie et 2
26 SHOCK ABSORBER BOOT ..ottt 2
27 WIRE TIE ...ttt 4
28 SHOCK ABSORBER WASHER ..ottt sseeseeens 8
29 RUBBER SHOCK ABSORBER BUSHING ........ccooiiiiiiieineinneis e 8
30 D g NUT, 3/8 = 24 ..ottt 4

Page N-3 Service Parts Manual


.?sku=602512
.?sku=602513
.?sku=602327
.?sku=70942G03
.?sku=70942G04
.?sku=25146G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=70673G04
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76418G01
.?sku=76419G01
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6

FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 VINYL CAP ..ottt 2
32
33 LEAF SPRING (HEAVY DUTY) ..ottt 2
34 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............ 2
35 SPRING PLATE ..ottt 4
36
37 LOCK NUT, 7/16 = 14 ..ottt 9
38 BOLT, 7/16 - 14 X 1 3/4" LG .cvveeieeeeeeeieieceiseeese e 11
39 RACK AND PINION UNIT (COMPLETE) oo 1

(INCLUDES ITEMS 41-43, 45-47, 49-50)
40 RACK AND PINION UNIT (COMPLETE) ...cocveviiiieieiicieisieeeie e 1
(INCLUDES ITEMS 41-42, 44-47, 49-54)
41 STEERING RACK & COVER BEARING .......ccooiiiiriiieirinccieieieeie e, 1
42 * STEERING BOX INSTALLATION TAG ....ouiiiiiiieieiesiseis e, 1
43 RACK EXTENSION ......cuiiiiiiieieiiseieieiseseis ettt 1
44 RACK EXTENSION ......cooviiiiiiieiiieieteisieie ettt 1
45 * JAM NUT, 1/2 = 20 oottt 1
46 70675G01 RACK BOOT ..ottt 1
47 WIRE TIE ...ttt 1
48 HOSE CLAMP ...ttt 1
49 PINION SEAL ..ottt 1
50 RACK BALL JOINT (INCLUDES ITEMS 51 & 52) ....oovviriiriisinireicienenns 1
51 RUBBER BOOT ...ttt 1
52 SLOTTED NUT, 7/16 = 20 c..ovoivveiiceeieieieie e 1
53 COTTER PIN, 3/32" X 1" LG .ttt 1
54 GREASE FITTING, STRAIGHT ..ottt 1
55 BOLT, 7/16 = 14 X 2 3/4" LG ...cuvieeeeeieeieieieeee e 2
56 BOLT, 7/16 - 14 X 3 1/2" LG ..cuieeiceicieieieecieieese e 1
57 SPACER . ...ttt ettt 2
58 SPACER (SHORT) ...ttt 1
59 NUT, 7716 = 14 .oviieieeieieiceeieiecete e 1
60 FLAT WASHER, 7/16"......ouiuierieiecieiscieie et 7

Service Parts Manual Page N-4


.?sku=10044G01
.?sku=70989G03
.?sku=70664G03
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=70964G02
.?sku=74605G01
.?sku=70965G01
.?sku=70694G01
.?sku=74602G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2

FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
61 LOCK NUT, 7/16 = 14 ... 3
62
63
64 STEERING SHAFT ..ottt 1
65
66 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) ....c.covvevriecreiieennn. 1
67 STEERING COLUMN ..ottt 1
68 STEERING COLUMN BUSHING. .......ccoiiiiiiieiiieieiinininieeet e, 1
69 SCREW, #6 - 20 X 5/16" LG ...cvvuiviviiireieisieieie et 1
70
71 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) ......c............. 1
72 STEERING COLUMN ....oocviiiiiiiriiicisisieeee sttt 1
73 STEERING COLUMN BUSHING .......cooiuiieiiiieieieeieseeseeie s 1
74 SCREW, #6 - 20 X 5/16" LG ....vcvuieeiiieieieinieieieiseseisiesseseie et 1
75
76 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .......ceuirrrirerrerrrnereneenneneseneeees 4
77 WASHER, 3/8"......cuiiuitieieie ettt sttt 4
78
79 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81).....ccvuiiiriinireincinenecnns 1
80 BOLT, M8 X L 1/4" LG ot 2
81 LOCK WASHER, 5/16" .....cooiviveiiiieieieicieie s 2
82
83 RETAINING RING (INTERNAL) ...covvutiiiteicinireeieisi e 1
84 RETAINING RING (EXTERNAL) ......civiiiieiririiieieiieie et 1
85 BALL BEARING........oouiuiieiieiieieieieie ettt 1
86 WAVE WASHER ..ottt 1
87 STEERING WHEEL PREMIUM (OPTIONALY) .....ooviuiiriiinieeeeeeseeieieees 1
88 STEERING WHEEL COVER.......cooiiiiiiieieisieie e 1
89 LABEL (E-Z-GO) w...vvuieviiieieiee et 1
90 LABEL (CUSHMAN) ...ttt 1
91 502979 STEERING WHEEL ..ottt 1

Page N-5 Service Parts Manual


.?sku=00734G1
.?sku=70607G01
.?sku=70758G06
.?sku=70610G03
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=70758G08
.?sku=70610G04
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602980
.?sku=71147G01
.?sku=74815G01
.?sku=74954G01
.?sku=602979

FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

92

93

94 LOCK NUT, 5/8 = 18 ....eeviceciieeeceie et 1
95 P8909-GO LABEL (JACOBSEN) ...ccuitiiiieiieietete ettt 1
96

97 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)

98 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103)......cocviveiiciericieieiane, 1
99 THREADED ROD (24" LG) ...euvuvteeeeeeeeseeeseenessessssessseensseesssessssssssseseees 1
100 TIE ROD END (LEFT HAND THREADS) ......covtiiiiieieieeieesieeeieeiseeneens 1
101 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......cccccovinirririninnnnes 1
102 TIE ROD END (RIGHT HAND THREADS) ...coviviiiirinieieisineeisieeeeeeeens 1
103 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)......ccccecsururrrininene 1
104 THREADED ROD (27" LG) ..ttt 1
105 LOCK NUT, 7/16 = 14 ..ottt 2

Service Parts Manual

Page N-6


.?sku=14390G2
.?sku=28909G01
.?sku=74604G01
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=74603G01
.?sku=00734G1

FUEL SYSTEM

Front of Vehicle

/nlmmm ([EMISSION CONMTROL mmmﬂ@m\

CARE: EVAP ENIGGIONS FAMILY: [CP1] EWAP ECS:[GP |
PR EUAP EMisSIONS SAMILY:

0w [—1 !
ey &)

|

B

Air Filter==|

To
Carburetor

o Carb Fuel Tank Assembly (Includes items 3 - 10)

e Carb Fuel Tank Assembly (Use with sending unit)
(Includes items 4 - 14)

e Standard fuel tank (Includes item 4)
@ carb Fuel Tank (W/SWITCH) (Includes item 12)

Page P-1 Service Parts Manual



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 520180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 10) .....ccccvvvveeveeeeeerniiiinnns 1
2 EZ0187 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 5 - 15) 1
3 EZ0T79 STANDARD FUEL TANK (CARB IlI) (Includes item 4)............coeovvuvvvnneen. 1
4 618668 FUEL TANK, W/O SENDER UNIT ..ot 1
5 [8287G3 SIPHON TUBE ASSEMBLY ....ooiiiiiiiiiiiei e 1
6 ROLLOVER VALVE GROMMET ....ooiiiiiiiiiiiiiiie s en e 1
7 617886 EPA FUEL TANK LABEL ... 1
8 ROLLOVER VALVE ... .o e e e 1
9 617885 FUEL TANK CAP (RATCHET)....tetiiiiiiiiee ettt 1
10 [[0988GU] SIPHON TUBE GROMMET ..ottt 1
11 E07479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) ................. 1
12 618669 NON-FLOUR FUEL TANK, W/ SENDER UNIT .......cocoviiiiiiiiinee i, 1
13 [ZZ30G0] FLAT HEAD MACHINE SCREW ....cooiiiiiiiiiii e 2
14 gOUZ8G2 FUEL LEVEL SENDER .....cooovviuitiieicie e 1
15 72229G01 FUEL TANK ADAPTER ... .ot 1
16 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
17 E07549 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
18 BZ372GH BLACK TRIM, 6.25 LONG ......oouiririiiiieieisiessesseie st 1
19 [[7618G] NYLON CLAMP ...ooooiiiiiiiai ettt 2
20
21
22 pUZ38GY HEX HEAD BOLT, 5/16 - 18 X 1 .oucuiiieeieieieieieiseie s 1
23 00559G8 FLAT WASHER, 5/16 ...ttt ee e e e e e e 4
24 11098G6 LOCK NUT, 5/16 - 18 ...ttt 3
25 [[0483G07 SPACER BOLT, 5/16 - 18.....ouvuvuivceceeieesesisieiesae s 1
26 EI5349 HOSE REDUCER-ID 1/4 X 3116 ..ccceiiii et 1
27 | SHMMRSKI FUEL SHUT-OFF VALVE ..ottt s 1
28 [8292GT HOSE CLAMP,.50 DIAMETER ....oeuiiiiii s 7
29 BI53570 FUEL SYSTEM HOSE 2.00".... ..o e 3
30 [[Z083G0] FUEL LINE FILTER ...ttt ettt 1
31 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.00 LONG .......cccvvrrrrrrrrrrennnnnn 1

Service Parts Manual Page P-2


.?sku=620180
.?sku=620181
.?sku=620179
.?sku=18287G3
.?sku=606068
.?sku=606067
.?sku=70988G01
.?sku=607479
.?sku=72230G01
.?sku=20048G2
.?sku=606966
.?sku=607546
.?sku=32372G6
.?sku=17618G1
.?sku=00438G8
.?sku=70483G01
.?sku=615346
.?sku=611181
.?sku=18292G1
.?sku=615350
.?sku=72084G01
.?sku=606969

FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32
33
34 | [I39IGA HOSE CLAMP, .25 = .63 DIA ....cooeoeeeeeeeeeseeeeeeeeeeeeeeeeeseee e, 2
35 | FUZ597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.00 LONG.................. 1
36
37 FUZ0GT FUEL PUMP ...ttt 1
38 | pUIIZcH HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 | pUB3I™ CARBON CANISTER MOUNTING BRACKET (CARB ONLY)........cc.covvenenn.. 1
41 | [os7UGIY RIVET, 3/16 DIA X .70 (CARB ONLY) w...oeveoeeereeeeeeeeeseeeeeeeee e 2
42
43
44 | pUBLT] CARBON CANISTER (CARB ONLY) w..coeoeeeeeeeeeeeeeeeeeeeeseeeeseeeeees e, 1

Page P-3 Service Parts Manual


.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071

FUEL SYSTEM

Notes:

Service Parts Manual Page P-4



REAR AXLE

1 - Includes Items 2 - 16

Page Q-1 Service Parts Manual



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605891 REAR AXLE ..ottt 1
2 OIL DRAIN PLUG ......coiiiiiiiiieiceie ettt 2
3 GASKET ..ottt 2
4
5
6
7 OIL SEAL 28 X 47 X Dot 3
8 FLANGE BOLT M8 X 1.25 X 100 ....vucvvureireeeceeecseeeeeeeseesseesessssseeeneens 10
9 FLANGE BOLT M10 X 1.5 X 23 ..uoiiieieiicieieieeeie e 10
10 507940 AXLE TUBE (PASSENGER SIDE) .....c..cuiiiiiiiiriieineieeneieieieeeiessenseeennes 1
11 07939 AXLE TUBE (DRIVER SIDE) ....coovuiiiiiiiiieinieisieiseseisee s 1
12 607988 AXLE SHAFT (PASSENGER SIDE)......ccooiiiiiririiiieiieieiieieiseieseisse s 1
13 607987 AXLE SHAFT (DRIVER SIDE) ....oouiiiiiiiiieieineieseeeissisese e 1
14 BALL BEARING . .....otiiiiiiiiteeiei ittt 2
15 26814G01 SNAP RING ...ttt 2
16 SLOTTED NUT ..ttt 2

Service Parts Manual Page Q-2


.?sku=26770G01
.?sku=26771G01
.?sku=72259G01
.?sku=26823G01
.?sku=72260G01
.?sku=607940
.?sku=607939
.?sku=26811G01
.?sku=606403

REAR SUSPENSION

REAR AXLE PASSENGER SIDE

-
P
@)
o'
[ 8

Service Parts Manual

Page R-1



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HEAVY DUTY LEAF SPRING.......coeuiiiirieiriiieieieeeie et 1
2 : 3 AXLE BRACKET PASSENGER SIDE ......coovuiiiieiicicieis e 1
3 AXLE BRACKET DRIVER SIDE ....c.coiuiiiiiiiiiinicieisneeeieieeeeseeeeseeseeeeeenseees 1
4 LU =T TSR 4
5 B05445 FRONT SPRING BUSH ..ottt 2
6 D0665GY SHOULDER BOLT, 3/8 = 16 ....cuvuivieieicieiceie et 6
7 D0643G1 FLAT WASHER B TYPE 3/8 .....ouiiiiiiieieeeieee e 10
8 LOCK NUT, 3/8 = 16 ...t sss s ssssesssesnssesnees 2
9 SHACKLE PLATE ..ottt 4
10 FLANGED BUSHING.........cooviiieiiciceeteicce e 8
1 SPACER ...ttt s e 4
12 LOCK NUT, 3/8 = 16 ...ttt 12
13 SHOCK ABSORBER .....cocuiiimirieineiiseisis st 2
14 SHOCK ABSORBER WASHER............oeueiieiieieieieeeeieeeie e 8
15 RUBBER BUSHING. ..ottt 8
16 D 5 NUT, /8 = 24 ..ot 4
17 VINYL CAP ..ottt 2
18 B05956 REAR SUSPENSION PLATE ......ooouiiiiiarieiiieie et 2

Service Parts Manual Page R-2


.?sku=605721
.?sku=605958
.?sku=605938
.?sku=32195G3
.?sku=605445
.?sku=00665G9
.?sku=00643G1
.?sku=12262G1
.?sku=70290G02
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=605956

SEATING

1 -Includes Items 2, 3
5-Includes Items 6 - 12

Front of
Vehicle

Ref Sea 23

Page S-1 Service Parts Manual



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 71274G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 2, 3) ...coivvieieieeeiseiseesieenens 1
2 18144G** VINYL SEAT BACK COVER .....couiiiiiineieineieee e 1
3 PLASTIC SEAT BACK COVER (BLACK) ....c.coviveieiieieciececie e 1
4 604916G** | TWO TONE VINYL SEAT BACK ....coouiiiiriiiiiieieieieieieeeeeie e 1
5 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 6 - 12) ..o 1
6 71602G** VINYL SEAT BOTTOM COVER ..ot 1
7 VINYL TRIM (SEAT BOTTOM)......oooviiieiieieiieieieseeieieesesseaeessssie s 1
8 SEAT HINGE ...cvoiieieeieie et 2
9 D0720G08 SCREW, #12 - 14 X 1" LG ..ottt 6
10 HIP RESTRAINT (PASSENGER SIDE) ......coovueiiiiieieiiieieseeieeseene 1
11 HIP RESTRAINT (DRIVER SIDE).......cciiiuiiiiiiieinnecisisinieisieeeeeieeeeens 1
12 71204G01 BOLT, 1/4 - 20 X 7/8" LG ...evuvveeeieeieieeisieieeseesis s 8
13 RUBBER PAD ...ttt 2
14 604912G** | TWO TONE VINYL SEAT BOTTOM .....cuiiriiiieieiniieieieeseie e 1
15 SCREW, 1/4 - 20 X 1" LG .ottt 4
16 LOCK WASHER, 1/4" (STAINLESS STEEL) ....oviurieiieieieieieeieieieseinas 4
17 01110G1 WASHER, 1/4" (STAINLESS STEEL) ...t 4
18
19 SEAT BACK SUPPORT ..ottt 1
20 BOLT, 5/16 - 18 X 13/16" LG...oeuvieeiieiieeiiieiseeseeisee s 1
21 D0438G8 BOLT, 5/16 - 18 X 1" LG ouvuiueieiieeireieieiesieiseiseisissse et 2
22 D g WASHER, 5/16" .....cooieieireieieiieie ettt 2
23 11098G6 LOCK NUT, 5/16 = 18 ...oeeiiieeiicieiciieiee et 2
24
25 SEAT BACK SUPPORT BRACKET ......coviuiiiiiiieieiseeie s 2
26 01006G1 BOLT, 3/8 = 16 X 1 1/4" LG...oucvieieieeieieieceieieeis e 4
27 WASHER, 3/8" .....eiieceeieeeeie ettt 2
28 LOCK NUT, 3/8 = 16 ..ttt 2
29 BED BUMPER BRACKET ..ottt 2
30

Service Parts Manual Page S-2


.?sku=74889G01
.?sku=71012G01
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01
.?sku=71702G01
.?sku=17074G1
.?sku=16705G12
.?sku=00664G7
.?sku=71262G03
.?sku=00715G2
.?sku=00438G8
.?sku=00642G8
.?sku=75900G02
.?sku=00560G1
.?sku=11098G5
.?sku=74947G01

STARTER / GENERATOR

o STARTER / GENERATOR includes items 2 - 18

LV
I,

Service Parts Manual

Page T-1



STARTER / GENERATOR

Service Parts Manual Page T-2



STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BI71Z0 STARTER / GENERATOR (INCLUDES 2 - 18) ....o.voourvererreereossessnsensssassssenions 1
2 BIZ0Z9 NUT oo 1
3 BIZ030 LOCKWASHER ..........orvorreeeeseeeeeeeseseseesseseeseseeess e ess e 1
4 BI7I72 PULLEY oot 1
5 BI2033 FRONT COVER ..o vcesssssso s 1
6 BIZ033 BEARING .......ooovvoeeeeeeeee e s seess e 1
7 BIZ033 RETAINING RING ......oovvvoveraieiseissseeeses oo 1
8 BI2033 KEY wovooevee e 1
9 BIZ039 ARMATURE ASSEMBLY .......oovvooreeoeesseeeeseeesseesseeeseeeese s 1
10 | PpIZU37 FRAME & FIELD ASSEMBLY .......oovvoorveeeoseeeeeeeeeeeeseseeseeeeseesseseeenenee 1
11 | pIZo3y BRUSH LEAD & TERMINAL PKG .......oorverrecreiseseseseeesesssses s 1
12 | pIZo3g BRUSH SPRING .........oovvvmmvieesieinssssseseessssssesessssssesssssssessssssss s 1
13 | pIZoag BRUSH BOX ASSEMBLY .......oovvorveeceeeceeseseeseseeeeesesesseeeesessssseeees e 1
14 | pIZoad BRUSH 1 COVER .......ovouorveorveeeeeeeeeeesesseeseseeess e sesess s 2
15 | pIZoag BRUSH 2 COVER ........oooocveorieeseseseessessoesesss s esssss s 2
16 | pIZo43 WAVY WASHER .....oooomrveimrianesessssessssssseessssss s ssssss s 1
17 | pIZo%4 BEARING -....oooooveoreeeceeee oo eeeseees e 1
18 | PpIZU4g REAR COVER ......oovvomveeceeeseeeeeeoseeesesees s s esse s 1
19
20
21
22 | PpUBZ3Y BOLT, HXFL SHLDR - M10 - 1.25 X 20.......covverveemeeoseeeneeeeeeeeeeeseseeeeeenenene 2
23 | pUBZ3 NUT, M0 = 1.25 w..ooooooeoeoeeeceee e 2
24 | PpUBZE] BOLT, M8 - 1.25 X 20 w...oooveoeeeoeseeseossessseessssesses oo 3
25 | BUZIA] STARTER / GENERATOR BRACKET .....c..oorvoirvecveeeeeeeeeeeeeeeeeeee e 1
26 | pUZIZY TENSIONER BRACKET ......oooiviieeeeeeceeeeeeeeeeeeeeeeeseese e 1
27 | PpUBZB] BOLT, M8 - 1.25 X 20 w...ooovooecveoeseeeseesesesesesssesssesssesssessse s 1
28 | [pUBZEH BOLT, M10 - 1.25 X 25 ...ooooooceeocresesseesessesesssessssssssessssss s 9
29 | PpUBZEH NUT, M0 = 1.25 w..ooooooeeeeeoeceeeeseeee e ens e 1
30 | pUBZA NUT, M0 = 1.25 w..ooooooeeoeeoceeeseeeee e 1
31 | [BR48GY STARTER / GENERATOR BELT ......oouvvuaveerreeeeesesseesseseseee s 1

Page T-3 Service Parts Manual


.?sku=617120
.?sku=612029
.?sku=612030
.?sku=617172
.?sku=612032
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=612037
.?sku=612038
.?sku=612039
.?sku=612040
.?sku=612041
.?sku=612042
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=16548G1

STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | mzusacH PUSH NUT, 5/16" .....voooeveoeeseoeeseeeeeseseeeseeesseesesssessssssssessesessesessessses e 1
33 | pZr0g TENSIONER BOLT ...ooovvooeveoceeees oo es s 1
34 | FU38BA CABLE GUIDE BRACKET .......ovoorvoeoeeeeemeeeeseeeeseeeeeeeeeeeeeee e eeesen e 1

Service Parts Manual Page T-4


.?sku=12064G6
.?sku=625705
.?sku=603884

TRUCK BED, MANUAL LIFT

ice Parts Manual

Serv

Page U-1



TRUCK BED, MANUAL LIFT

Page U-2

Service Parts Manual



TRUCK BED, MANUAL LIFT

Part of Truck Bed

Service Parts Manual

Page U-3



TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BED ASSEMBLY (INCLUDES ITEMS 2 -11) ....cuoueiiieieiieieise e 1
2 72648G01 PLASTIC BED, 36" ......eiuieiieieiessineseesessessseessss s essss s ssseeenns 1
3 PIVOT SHAFT ..ottt 2
4 SHOULDER BOLT, 1/4 = 20 X 3/4" LG ....cutvveeeeieeereeneeineeeseeeneseeseeenene. 2
5 TAILGATE ...ttt 1
6 BOWED ANGLE ....coviiiiiieiiieicteieiee ettt 1
7 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....cooovvviiiririrecirnenee. 4
8 EXTRUSION CHANNEL ..ot 1
9 73455G02 TAILGATE CABLE ...ttt 1
10
11 SCREW, 1/4 - 20 X 1 1/A" LG ..ooeeeiircirieieeieieee et 2
12 LOAD BED DECAL ..ottt 1
13 RIVET oottt 5
14 ADJUSTABLE RUBBER BUMPER........c.ccoiiiiiiiiieiieieieies e 2
15 LOCK NUT, 5/16 = 18 ...eveiriiecieieieiseeeieies et 2
16
17
18 BED LATCH ...ttt 1
19 LATCH TORSION SPRING ..ottt 1
20 KEEPER PLATE ..ottt 2
21 RETAINER BRACKET ....ooviiiiiieisceie et 1
22 SCREW, 1/4 - 20 X 5/8" LG ...vuvvieceeieieeieieseeeeie s 4
23
24 HANDLE GRIP ..ottt 2
25 600110 JACOBSEN NAME PLATE ....cocuiitiiiiinitinineineseessseessseisss s 1
26 CUSHMAN NAME PLATE ..ottt 1
27 RATCHET FASTENER ..ottt 4
28 CLEVIS PIN 1.ttt 2
29 WASHER, 1/2" ..ottt 2
30 COTTER PIN L.ttt 2
31 BUSHING ...ttt 4

Service Parts Manual Page U-4


.?sku=72647G01
.?sku=73454G01
.?sku=73460G01
.?sku=72649G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=00415G2
.?sku=74821G01
.?sku=71055G01
.?sku=70113G01
.?sku=11027G1
.?sku=74962G01
.?sku=71538G01
.?sku=71099G02
.?sku=71477G02
.?sku=01118G01
.?sku=71704G01
.?sku=600108G01
.?sku=16816G2
.?sku=71571G01
.?sku=00571G5
.?sku=21683G1
.?sku=70291G01

TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 SPRING CHANNEL.......otiititiiicteisieieie ettt 1
33 SCREW, 1/4 - 20 X 5/8" LG ....evueiriieeieiseiseieieessessse s 8
34
35 WASHER, /A" ...ttt 8
36
37 GAS SPRING ...oviiiiiiscecee ettt 2
38 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LG ..t 1
39 CLEVIS PIN, 1/2" X 2 14" LG ..ot 1
40 COTTER PIN, oottt 2
41 BED TETHER CABLE ..ottt 1
42
43 LIFT BRACKET ..ottt st 1
44
45
46
47
48
49
50 BED FRAME ...ttt 1
51 SCREW, 5/16 - 18 X 1 1/4" LG ..vveveieiieeieieiseeie et 4
52 WASHER, 5/16"......coiuiiiieieiieeeieieeeie ettt 8
53 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....ooiiiiiieeiieineeiseeseeeiseeeenns 4
54
55 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG ..evueeieeiieeeeeieiseseeneseeseseessseessseessssensse s sseeesseenes 2
56 WASHER, L/4" .....oooviiiieeieieiee ettt 4
57 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..ocoviveieeieieieeeieeve e 2
58
59
60 SCREW, 7/16 - 14 X 78" LG...ovvvveeeeieieeieieieee e 2
61 LOCK NUT, 7/16 = 14 ..ottt 2
62

Page U-5 Service Parts Manual


.?sku=71569G02
.?sku=01118G01
.?sku=00642G7
.?sku=00642G7
.?sku=71537G02
.?sku=14443G10
.?sku=14443G12
.?sku=21683G1
.?sku=602904
.?sku=71283G02
.?sku=76423G01
.?sku=00439G2
.?sku=00642G8
.?sku=01109G01
.?sku=00642G7
.?sku=00642G7
.?sku=00654G2
.?sku=00462G7
.?sku=00734G1

TRUCK BED, MANUAL LIFT

Notes:

Service Parts Manual Page U-6



TRUCK BED, ELECTRIC LIFT

ice Parts Manual

Serv

Page V-1



TRUCK BED, ELECTRIC LIFT

Actuator may be rotated 90°
on some models

Service Parts Manual Page V-2



TRUCK BED, ELECTRIC LIFT

Part of Truck Bed

Service Parts Manual

Page V-3



TRUCK BED, ELECTRIC LIFT

31 - Includes Items 32 - 55

Front of VVehicle

// BLK from Battery
RED from Battery

RED from Actuator Battery Connections

Front of Vehicle
BLK Lead w

RED Lead

_ To Circuit Breaker and
Toggle Switch

Rear Frame
Member

Ref The 3-3

Service Parts Manual Page V-4



TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BED ASSEMBLY (INCLUDES ITEMS 2 - 11)...c.oiuiiriiieieieeieieseieeseeieinne 1
2 72648G01 PLASTIC BED, 36" .....iuiiuiieeiniseineseiseseiee st ess s 1
3 PIVOT SHAFT ...ttt 2
4 SHOULDER BOLT, 1/4 - 20 X 3/4" LG..cvevvieeeeieieieieeieeie e 2
5 TAILGATE ..ottt 1
6 BOWED ANGLE ....coviiiiiiiicee et 1
7 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....c.covcvvveecreiereennnas 4
8 EXTRUSION CHANNEL ...ttt 1
9 73455G02 TAILGATE CABLE ..ot 1
10 SCREW, 1/4 - 20 X L 1/4" LG ooceeeieieieeiieieeeieeeess e 4
11
12 LOAD BED DECAL ....coveiiiieieiteie ettt 1
13 RIVET ottt ettt 5
14 ADJUSTABLE RUBBER BUMPER ......c.cooiiiiiiiiiininiicisieine s 2
15 LOCK NUT, 5/16 = 18....ucuieieiieiieiieeeieies ettt 2
16
17 600110 JACOBSEN NAME PLATE ....cootitiiiiriiieietsiseei st 1
18 CUSHMAN NAME PLATE ..ottt 1
19 RATCHET FASTENR ...oviitiiiiiitiei ettt 4
20
21
22 CLEVIS PIN ..ottt 2
23 WASHER, L/2" ..ottt 2
24 COTTER PIN ..ottt 2
25
26 BUSHING ...ttt 4
27 OUTRIGGER CHANNEL ...ttt 1
28 0118G01 SCREW, 1/4 - 20 X 5/8" LG ...vvueeueeeeeneieeneseessssesssesess s ssssssssesseeees 8
29 WASHER, L/4" .....ooooiiiiieeieieieee ettt 8
30
31 ELECTRIC DUMP KIT (INCLUDES ITEMS 32- oo 1

Page V-5 Service Parts Manual


.?sku=72647G01
.?sku=73454G01
.?sku=73460G01
.?sku=72649G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=00415G2
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=70113G01
.?sku=11027G1
.?sku=600108G01
.?sku=16816G2
.?sku=71571G01
.?sku=00571G5
.?sku=21683G1
.?sku=70291G01
.?sku=71547G02
.?sku=00642G7
.?sku=74164G04

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 ELECTRIC ACTUATOR ..ottt 1
33 SPACER ...ttt 2
34 CLEVIS PIN, 1/2" X 1 3/4" LG...oooveveeeeeeieieeeieie e 1
35 COTTER PIN, 15/32" X 2 13/16" LG...ecveveeeiieiisieieieieeenesisieieieeee s 2
36 14443G10 CLEVIS PIN 172" X 2 7/8" LGt 1
37 LIFT BRACKET ...ttt 1
38 SCREW, 7/16 - 14 X 78" LG ..evieiieeiiicieieieteesieieees st 2
39 LOCK NUT, 7/16 = 14 ...ttt 2
40
41 CIRCUIT BREAKER MOUNTING BRACKET .......ccoeuiiirireiieieeieeieeseiens 1
42 CIRCUIT BREAKER, 30 AMP, 12V .....cciiiiiiiiriiieirinieieieieeeieieeeeseie e 1
43 SCREW, #10 = 24 X 1/2" LG..eutvvireiniiitieieinieeieist et 2
44 LOCK WASHER, #10 ..ottt 2
45 NUT, #10 = 24 1.ooiiiiiiiiieiies bbb 2
46 14 GAWIRE (RED 52) oocoiiiiiieieieeie ettt 1
47
48 TOGGLE SWITCH....ocuiieiceecteeeeeeeeee ettt ete e anea 1
49
50
51 TOGGLE GUARD.......oiuiiiiiieieie et 1
52 RIVET, 1/8" X 11/32" LG (ALUMINUM) ......ooviviireiniecieisieseie e 2
53 WARNING LEBEL ....covviiiiiiiiieie ittt 1
54 WIRE HARNESS (CONTROL) ....cvutiiiiiiiciisieisieieeeisiss e 1
55 WIRE TIE ..ottt 8
56
57
58
59
60 BED FRAME .....coviiiiiieiiiteteie ettt 1
61 SCREW, 5/16 - 18 X 1 /4" LG ..evureieeiieeeeiseeeeseeseseeseseeesseessse s 2
62 D 3 WASHER, L/4" ..ottt 8

Service Parts Manual Page V-6


.?sku=27612G02
.?sku=27613G01
.?sku=14443G11
.?sku=21683G1
.?sku=14443G10
.?sku=71283G02
.?sku=00462G7
.?sku=00734G1
.?sku=74165G02
.?sku=21320G3
.?sku=00150G4
.?sku=00565G5
.?sku=00526G3
.?sku=25976G14
.?sku=27680G01
.?sku=27447G01
.?sku=10570G9
.?sku=71489G01
.?sku=74163G01
.?sku=17618G1
.?sku=76423G01
.?sku=00439G2
.?sku=00642G8

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
63 11098G6 LOCK NUT, 5/16 = 18...cucuureirireiiiiseiseineissseeseisssssses e ssessssesse e ssssssssssens 4
64
65 00415G6 BOLT, 1/4 - 20 X 1 3/8" LG ..o 2
66 WASHER, /A" ...ttt 4
67 00891G2 LOCK NUT, 1/4 = 20.....ciuiiieeieieieiesisieeseessses s 2

Page V-7 Service Parts Manual


.?sku=00642G7

TRUCK BED, ELECTRIC LIFT

Notes:

Service Parts Manual Page V-8



TRUCK BED, REFRESHER

REFRESHER
COOLER
(FRAME MOUNTED)

1 -Includes Items 2 - 22
5-Includes Items 6 & 7

Service Parts Manual

Page W-1



TRUCK BED, REFRESHER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 REFRESHER COOLER (FRAME MOUNTED) (INCLUDES ITEMS 1 - 22) .. 1
2 REFRESHER COOLER INSERT .....oiiiiiiiieiieeie e 1
3
4
5 SUPPORT / DECAL ASSEMBLY (INCLUDES ITEMS 21 - 22) .............. 1
6 * REFRESHER FRONT SUPPORT ......covuiiiiiiiniieteieieis e 1
7 75751G01 REFRESHER CAUTION DECAL ......coovuiiiiiiiiniieie e 1
8 REFRESHER REAR SUPPORT .....coovuiiiiiiieiiinineseeneseineseesssesssssssseeenes 1
9
10
11
12 BOLT, 5/16 = 18 X 5/8" LG ....vvervirrireieiieeeieisieieisise st 4
13 00559G8 WASHER, 5/16"......ooveiniieiieiseisieeiessei et 10
14 00438G6 BOLT, 5/16 - 18 X 3/4" LG ..ot 2
15
16
17
18 BOLT, 5/16 - 18 X 2 1/2" LG ouueiueieeeieineieeeeeeineseises e 2
19 11098G6 LOCK NUT, 5/16 = 18t 4
20
21
22 HEAT SHIELD ....oooviiiecte ettt 1

Service Parts Manual Page W-2


.?sku=75738G01
.?sku=75663G01
.?sku=75752G01
.?sku=75672G01
.?sku=00270G5
.?sku=00440G4
.?sku=75749G01

WEATHER PROTECTION

Front of Vehicle

¢
0
J
(5 ] 6 DETAIL B

DETAIL A

%@
%F‘;/@
Front of Vehicle ]

S

Front of Vehicle
%@/@
% 7’
®/§‘§ (9]
@/% DETAIL D
(REAR)

DETAIL C
(FRONT)

Ref Wea 20-1

Page X-1 Service Parts Manual



WEATHER PROTECTION

Front Top
Strut REAR VIEW MIRROR
21 - Includes Items 22 - 24
3-SIDED SOFT
ENCLOSURE
26 - Includes Items 27 - 28
Ref Wea 20-2 \ L

Service Parts Manual Page X-2



WEATHER PROTECTION

Front of Vehicle

4®

Windshield
Retainer

Front of Vehicle

o

Ref Wea 20-3

Page X-3 Service Parts Manual



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 75040G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) ....cuiiirieireeneeneseeneeeseseesseeeeneeeens 1
2 27069G** SUN TOP ..ottt 1
3 FRONT STRUT ..ottt 1
4 BOLT, 5/16 - 18 X 2 1/4" LG .etuiiiieieieieiee et 4
5 D g LOCK WASHER, 5/16" .......curuiuriinreneneeneseensseensssinsseessssessssessssesssessssenenns 4
6 SPACER, L/2" ..ottt 2
7 WASHER, 5/16". ...ttt 6
8 REAR STRUT (PASSENGER SIDE)......c.ouririiriiineiineeeneeeneeeseseseeenene. 1
9 REAR STRUT (DRIVER SIDE) ..ottt 1
10 BOLT, 5/16 - 18 X 1 3/4" LG c..evueireeereeneneeneseeneseissseiesseieseessseesssesssesean. 4
11 WASHER, 5/16" (STAINLESS STEEL) ..ot 8
12
13 11098G6 LOCK NUT, 5/16 = L18.....eucueereereieseescseeseseeseseessssissseessss s sssssssssssssenenns 4
14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....ocvvvirriniirieirieirieeene. 2
15 00753G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ...coooveivrieirieirieenee. 2
16 WASHER, 1/4" (STAINLESS STEEL) ..ottt 8
17 SPACER ...ttt 4
18 00891G2 LOCK NUT, 1/4 = 20....cuieeiieeeieieieie et 4
19 END CAP, 1"ttt 2
20
21 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ..ottt 1
22 REAR VIEW MIRROR ..ottt 1
23 19502G2 SUPPORT BRACKET ..ottt 1
24 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ...c.coovveiiriiirieirieene, 1
25
26 75367G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) oottt 1
27 * ENCLOSURE ...ttt 1
28 * VELCRO ...ttt ettt AR
29
30

Service Parts Manual Page X-4


.?sku=75045G05
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75838G04
.?sku=75838G03
.?sku=00685G7
.?sku=01110G03
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) ...ovoviiveceeeeeeeeeen 1
32 WINDSHIELD (FULL) (LEXAN) (INCLUDES ITEM 33) ....cocvcveiieeene. 1
33 71963G01 WARNING DECAL ..ot 1
34 EGWHC12 SASH, 26" LG....vvvieveiieeeeeeecee ettt 2
35 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL)....ceevevererererererererernen. 2
36 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....ocvvveeeecececeeee e 4
37 EGWHG13 RUBBER GROMMET .....coviviieeeeeeeeceeeee e 2
38 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cveviveveieiereieeeeeeeeeceeieeiee, 2
39
40
41
42
43
44 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 34 - 38) .....cccoovovccrrncnne. 1
45 WINDSHIELD (FULL) (INCLUDES ITEM 46) .....c.ccvoveueeeeeeereeeeieeeene, 1
46 71963G01 WARNING DECAL ....ovviiieveieeeeeeee ettt 1
47 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 35-38) .....cccccueueee. 1
48 WINDSHIELD (SPLIT) co.etutiiiiecieieieieisesesieesie e 1
49 EGWHC10 SASH, 12" LG..oovveeeeeeeeeeeeeeeeee e, 2
50
51
52
53
54 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 35 - 38) ......ccccueuve.. 1
55 WINDSHIELD (SPLIT) (LEXAN) (INCLUDES ITEM 56).......ccccvcvevvrnne. 1
56 71963G01 WARNING DECAL .....oviiiieieeeeeeeeeeee oo, 1
57 EGWHC10 SASH, 12" LG..ovveeeeeeeeeeeeeeeeee e en s, 2

Page X-5 Service Parts Manual


.?sku=71966G01
.?sku=71954G01
.?sku=71966G03
.?sku=71960G01
.?sku=71966G04
.?sku=71961G01
.?sku=71966G02
.?sku=71955G01

WEATHER PROTECTION

Notes:

Service Parts Manual Page X-6



WHEELS AND TIRES

1-Includesltems?2, 19, 20
4 - IncludesItems 5, 19, 20
7 - Includes ltems 8, 19, 20
13 -Includesltems 14, 15, 16

Tire design may vary by Part Number

Page Y-1 Service Parts Manual



WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual Page Y-2



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............. 1
2 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED)........cccoeuiuniiirininennnes 1
3
4 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) | 1
5 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) ..........cc.ce...... 1
6
7 D8842-G01 | WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20).............. 1
8 CARLISLE TIRE (USA TRAIL LOAD RANGE C) .....oooruriieieireieireineinenens 1
9
10
11
12
13 P7784-G0§ | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16)...[ 1
14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) .....cuuruieieeieieieesesseieisissies s 1
15 33678-G02 WHEEL RIM (4 LUG) ...t 1
16 26482-G01 VALVE STEM ..ottt 1
17
18
19 WHEEL RIM (4 LUG) ..ot 1
20 VALVE STEM ....oviiiiieiiieie ettt 1
21
22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) .....coucvuiiiiieeirieieiees oo AR
23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) .....c.ovuiiiiieeireinioeeesisisiseiseses o AR
24 NUT-LUG-ZP (1/2-20) ..ottt AR

Page Y-3 Service Parts Manual


.?sku=28757G01
.?sku=28764G01
.?sku=28757G03
.?sku=28764G03
.?sku=28842G01
.?sku=28764G08
.?sku=27784G06
.?sku=28759G01
.?sku=11657G2
.?sku=14723G1

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...coouveeeeeeeeeeeeeeseeseeeseesseeseeesesesesesseeseessessseseeseeesseseeseesessee. 26733G02
CLUTCH PULLER (DRIVE) ...ttt oo eeee et s e e eee e ee e e e e s e e eee s e eeeee e e s s ee e en e eeres 19779G2
FLYWHEEL PULLER ... vvo oot eeee e eeeeese s ese e e e s e ee e seee e esesesseeeeseeseeeseeeseseee s eseee s es e eseseeeseeseeese e eees 27111G01
CURRENT INDICATOR ..ot eeeee e e e e e eee e e ese e eeeeeee e e e e s ee e es e e s e ees e eeeseee e s e eeeseeneeeeee e eses 16489G2
DIGITAL MULTISMETER ..o v eeeeeeeeeeeeseeeeeesees e ee e s esesesseseeesees e essessseseee s eseseseeseeeeseeseseseeseeseeeeeees 27481G01
TUBELESS TIRE REPAIR KIT .ooveovoveeeeeeeeeeeeeeeeseeeeeeseeesees e eseessees e eseesseeseeeseesesessessseseeesseseeessaesesseeseeeseseseeseseseeseoee 606009
TIRE PLUGGER REFIL PACK (50/BOX) w.vvrveveeveeeeeeeeeeeseeeeseeseeesesseeseeeseseseesessseeseesseeseesseesssaseesesseesssssesseesseeseee 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......vcveeveeteeeeseeeseeseeeeeeseeeseeeseeseseseseesees e eseesseeseesseeseseseesseesesesee 28432G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ......eveteeeveeeeeeeseeeeeeeeeseeseeseeeseeseeeseeseeseesseesesssseeeseeeseeseseee 28432G01
PEN 3 OUNCE (89 ML) = WHITE ..ottt eeeeeeeeeeeeeeee e st ee s eees e s e eeeee e ee e es et es e e es e eeeeeeseee e 28432G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ........oeeveieeeeeeeeeeeeeeeseeeseeeseesseeseesseeseeseseees s eeeeesees e eeeeeee. 28432G03
PEN 3 OUNCE (89 ML) = ORANGE ...t eeee e eeee e e eee e e eeeeeeeeeeeeese e eee s ee et eeseees e eeeeeseeeeee e eeeeeeee 28432G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ..ecveeeeeeeeeeeeeeeeeseeeeeeeeeeseeeseeseeseesseeseeeseeseeeseeseeseseseeseeeseseeee 28432G24
PEN 3 OUNCE (89 ML) = OLIVE GREEN .......vetveveeeeeeeeeeeeeesseseeesseeseseseesessseeseesseessessesssesesesseseesseseesseeseesseanes 28432G*
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ... .cverveeeeeeeeeeeseeesesseseeesesseeesesssseessessesees 75831G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......oveiteiieieeeeeeeeeeeseeseeeeeeeeees e eeeeeseee e sseeeesseeeeeeneeeeon 28140G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........veveeeeeeeeeeeeeseseeseeeseseeeeeeesessesseee e eseeseons 28140G15
AEROSOL 12 OUNCE (360 ML) = INDUSTRIAL YELLOW ... v oveeeeeeeeeeeeeeeeeeee e eeeeeeeeeeseeseseeseeeseeeeeneeeees 28140G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ........veeeeveeeeseeeseeseeeseesseseeeseeeeeseseeenee. 28433G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..v.veoeoeeeeeeoeeeeeeeseeeseeeseeseesee s eseesseeseeseeeeseseeeseeseseeee 27619G02
E-Z-GO ALLSURFACE CLEANER ......voiveeveeteeeeeeeteeseoeseeeeeseeeeeeseeeseeseeeseeeeesseesseeseeeseeseseseeseeeseeseesseseeeeseseeeseeseenes 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ......ovovviveeeeeeeeeesseeeeeeseeeseeseesseesseeseessesessseesseseeesseseesseessessesssesseenes 606313
WIND SHIELD AND PLASTIC PROTECTOR ..ecoveoieeteeeeeeeeeeeeeeeeeeesseessesesseesesesessesseesseeseeeseeseesseeseesseeseesseeeseeeeee 606314
84 OZ HAND CLEANER ..ottt eeeeeee et eeeee e e eeee e eee e e eseee e e s e e ee e eeee s e e eeeeeeeeeeseee e s eee e s eeeeese e es e eeeeeee 607636
4 OZ HAND CLEANER ....... oottt et e e et ee e e e st eeee et eteee e e ee e e e e et eteee e eeeees e s et eee e eseeee. 607637

Appendix A-2 Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

ASHTRAY KIT . ... 75109G04 .......... See BODY

BALLHITCHKIT ... ... . L 74492G02 .......... See BODY

BUMPERKIT. . ... ... 74292G04 .......... See BODY

CAB,W/ODOORS ......... ... ... ... .. ..... 75854G0*. . ......... See CAB
CABSWITCHPANEL ........ ... ... ... .. ..... 74250G01 . ......... See CAB

CLEVISHITCHKIT . ........ .. 74492G06 .......... See BODY
DEFROSTER/COOLINGFAN. .................. 74248G01 ... ....... See CAB
DIFFERENTIALGUARD .. ..................... 72347G02 .......... See REAR AXLE

DOORSET ... .. 75856G0*. .......... See CAB

DOORSET (VINYL) . ... 75855G01 .......... See CAB
ELECTRICDUMPKIT . . ... ... ...t 74164G04 .......... See TRUCKBED
GLOVEBOXDOOR ....... ... i 75456G0*. . ......... See BODY

HOURMETERKIT ... ... ... .. . .. 75114G02 .......... See ELECTRICAL SYSTEM
INSIDE REAR VIEW MIRROR (CAB) . .. .......... 27924G01 .......... See WEATHER PROTECTION
REARVIEW MIRRORKIT. . ......... ... ... .. ... 19528G2 ........... See WEATHER PROTECTION
SOFTENCLOSURE ......... ... ... . ... 75367G0*. . ......... See WEATHER PROTECTION
STROBELIGHT. . .. ... 74245G01 . ......... See CAB

SUNTOPKIT ... 75040G0*. . ......... See WEATHER PROTECTION
TURNSIGNALKIT ... 75107G02 .......... See ELECTRICAL SYSTEM
GOLD SPOKE WHEEL COVERS .. .............. 19241G*. . .......... See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS. .............. 19241G*. . .......... See WHEELS AND TIRES
WINDSHIELD (FULL) (LEXAN-POLYCARBONATE) .71966G01 .......... See WEATHER PROTECTION
WINDSHIELD (SPLIT) (LEXAN-POLYCARBONATE) .71966G02 .......... See WEATHER PROTECTION
WINDSHIELD (FULL) (PLEXIGLAS). ............. 71966G03 .......... See WEATHER PROTECTION
WINDSHIELD (SPLIT) (PLEXIGLAS) .. ........... 71966G04 .......... See WEATHER PROTECTION
WINDSHIELDWIPER .. ... ... .. e 74244G01 ... ....... See CAB

WORKLIGHTS ... .. e 74247G01 ........ .. See CAB

WORK LIGHT BARWITHLIGHTS ............... 71323G01 .......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE . ............. 71323G02 .......... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH LIGHTS AND STROBE .. .71323G03 .......... See ELECTRICAL SYSTEM

Appendix B-2 Service Parts Manual






A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Certified ISO 9001 /1SO 14001 by
[ ]




	606916_GMG 23.pdf
	GASOLINE POWERED UTILITY VEHICLES
	MPT® 800; CARB
	INDUSTRIAL 800; CARB
	HAULER™ 800; CARB
	Starting Model Year 2008

	BATTERY PROLONGED STORAGE

	HOW TO.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	ACL .pdf
	1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16 - 24 1
	10 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	11 00532G4 NUT, 5/16 - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) A/R
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608608 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33) 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512-G01 ACCELERATOR PEDAL PAD 1
	34 * ACCELERATOR PEDAL
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36
	37
	38
	39
	40
	41
	42
	43 606083 UPPER GOVERNOR BRACKET 1
	44 606005 LOWER GOVERNOR BRACKET 1
	45 606265 BOLT, M6 - 1 X 12 1
	46 606421 BOLT, M6 - 1 X 30 1
	47 450452 NUT, M6 - 1.0 1
	48 606283 GOVERNOR LEVER BUSHING 1
	49 606284 GOVERNOR ROD 1
	50 603890 GOVERNOR ROD GUARD 1
	51 606264 BOLT, M6 - 1 X 20 1
	52 606262 BOLT, M8 - 1.25 X 16 1
	53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	54 606256 BOLT, M10 - 1.25 X 16 2
	55 14601G11 RIVET 1
	56 608527 GOVERNOR WARNING DECAL 1
	57 00915G1 WASHER 1
	58 606199 GOVERNOR COVER 1
	59 17618G1 NYLON CLAMP 2

	AIR 6.pdf
	1 606952 AIR CLEANER (INCLUDES ITEMS 2 - 6) 1
	2 607269 BODY & BRACKET ASSEMBLY 1
	3 72599G01 AIR CLEANER COVER 1
	4 72604G01 AIR CLEANER CLIP 2
	5 28463G01 AIR FILTER 1
	6 28462G01 VALVE DUST EJECTOR 1
	7 11391G7 HOSE CLAMP 1
	8 607950 HOSE 1
	9 11391G1 HOSE CLAMP 1
	10 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2

	604710_sect_C_BOD 23.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71468G** COWL 1
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89 70663-G03 FLOORMAT 1
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71844G01 SEAT WRAP PANEL 1
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 71259G01 SIDE PANEL (DRIVER SIDE) 1
	98 71259G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 6
	118 71055-G01 RIVET, 3/16 4
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	BRM 23.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, S.S. 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104 24939G2 SPINDLE CAP ADAPTER 2
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	604710_sect_E_BRH 23.pdf
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835G1 WASHER, TEFLON, 3/8" 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 10386G3 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G01 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724G01 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258G02 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 20835G1 WASHER, TEFLON, 3/8" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730G01 FOUR LINK ROD 2
	85 01084G01 LOCK NUT, M10-1.25 4
	86 74736G01 BRAKE LINE 1
	87 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875G01 WIRE RETAINER 2
	89 602288 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 91, 97 - 104) 1
	90 602281 SPINDLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 91, 97 - 103, 105) 1
	91 74948G01 FRONT DISC HUB ASSEMBLY (INCLUDES ITEMS 92 - 96) 1
	92 25146G1 GREASE SEAL 1
	93 74995G01 DISC BRAKE HUB 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 50892G1 BEARING RACE 2
	97 12093G1 SLOTTED NUT 1
	98 70648-G01 FLANGED BEARING 1
	99 00565-G8 WASHER, 3/8" 2
	100 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 602158 DISC BRAKE SPINDLE, PASSENGER SIDE 1
	105 602176 DISC BRAKE SPINDLE, DRIVER SIDE 1
	106 74733G01 CALIPER, PASSENGER SIDE 1
	107 74733G02 CALIPER, DRIVER SIDE 1
	108
	109 70745G01 KINGPIN TUBE 2
	110 70754G01 THRUST WASHER 2
	111 00560G3 WASHER, 1/2" 4
	112 14390G6 LOCKNUT, 1/2 - 13 2
	113 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838G1 NYLON BUSHING 1
	118 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753G01 UPPER ACTUATOR PIVOT 1
	120 70581G02 ACETAL BUSHING 4
	121 74711G01 SHOULDER BOLT 1
	122 00560G3 WASHER, 1/2" 1
	123 13437G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 FLANGED LOCKNUT, 5/16 - 18 2
	126 74742G01 MASTER CYLINDER 1
	127 606864 MASTER CYLINDER WELDMENT MOUNT 1
	128 11098G5 LOCKNUT, 3/8 - 16 1
	129 00679G1 WASHER, 3/8" STAINLESS 1
	130 74707G01 LOWER ACTUATOR PIVOT 1
	131 10385G4 CLEVIS YOKE 1
	132 606869 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387G3 COTTER PIN, 3/32 X 3/4 2
	139 20835G1 WASHER, NYLON 1
	140 17838G1 NYLON BUSHING 2
	141 74865G01 ACTUATOR LINKAGE 1
	142 00771G5 WASHER, 3/8" 1
	143 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2

	604710_sect_F_CAB 23.pdf
	1 75854G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. 1
	2
	3 75855G01 VINYL DOOR KIT 1
	4 75856G** STEEL DOOR KIT 1

	Carb and Choke.pdf
	1 607954 CARBURETOR (INCLUDES ITEMS 3 - 21) 1
	2
	3 607683 MAIN JET (#104) 1
	4 608021 PILOT JET (#44) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 BOWL SCREW 1
	13 603591 BOWL GASKET 1
	14
	15 603598 BREATHER TUBE 1
	16 603596 CLAMP, INTAKE TUBE 1
	17 603597 CLAMP CYLINDER HEAD TUBE 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	24 607685 MAIN JET (#100) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	25
	26 603580 CARBURETOR MOUNT GASKET 2
	27 603581 CARBURETOR INSULATOR 1

	Clutches.pdf
	1 602000 DRIVE CLUTCH 1
	2 606245 BOLT, M12 - 1.25 X 160MM LG 1
	3 606239 WASHER, M12 1
	4 606230 WASHER 1
	5 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	6 * MOVABLE SHEAVE 1
	7 608210 SCREW, M4 X 25 3
	8 608204 RAMP BUTTON 3
	9 * CAM 1
	10 608209 COMPRESSION SPRING 1
	11 * SHEAVE AND POST 1
	12 608211 HEAVY DUTY RETAINING RING 1
	13 606243 BOLT, M12 - 1.25 X 120MM LG 1
	14 606239 WASHER, M12 1
	15 606136 DRIVE BELT 1

	DSL 11.pdf
	1 603614 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8 - 24 1
	6 25664G2 BUSHING 1
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4 - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD, 1/4" 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22
	23
	24 73290G03 REVERSE WARNING BUZZER 1
	25 01063G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978G345 18 GA WIRE (RED 7") 1
	27
	28
	29 602891 SHIFTER CABLE 1
	30 25727G01 CUP WASHER, 1/4" 4
	31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 74455G01 SHIFTER ARM WITH BUSHING 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34 22754G4 BUSHING, FLIP LOK, .250 1
	35
	36 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45 606421 BOLT 1
	46 450452 NUT 1
	47 17618G1 WIRE TIE 1
	48 01072G01 CABLE CLIP 2

	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605560 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G08 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44
	45
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67
	68
	69 22523G01 HEADLIGHT (INCLUDES ITEM 70) 2
	70 00906G6 SCREW, #10 - 16 X 1" LG 4
	71 74337G01 JUMPER WIRE (HEADLIGHT) 2
	72
	73
	74 20570G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80) 2
	75 20574G3 TURN SIGNAL LIGHT 1
	76 00660G7 WASHER, 1/4" (STAINLESS STEEL) 1
	77 20606G1 WIRE ASSEMBLY 1
	78 00567G7 LOCK WASHER, 1/4" 1
	79 00532G1 NUT, 1/4 - 20 1
	80 18995G1 PUSH-ON TERMINAL (MALE) 1
	81
	82
	83 20574G4 LENS, AMBER 1
	84 00118G5 SCREW, #6 - 18 X 5/8" LG 4
	85 74056G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	86 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	87 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	88
	89
	90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 33639G01 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605639 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1

	606916 - Engine and muffler.pdf
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2 606390 DIP STICK, LOW 1
	3
	4 607454 OIL FILTER 1
	5 607462 SPARK PLUG (BPR2ES) 1
	6 603557 OIL DRAIN PLUG 1
	7 603562 ’O’ RING, 16MM 1
	8
	9 606984 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 WASHER, 8MM 4
	12 606267 NUT, M8 X 1.25 4
	13 606279 NUT, M10 - 1.25 1
	14 606256 BOLT, M10 - 1.25 X 25 3
	15 602330 BOLT, M8 - 1.25 X 30 2
	16 603599 EXHAUST GASKET 2

	ENGINE_MOUNT_RXV.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 10
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6
	7
	8 606259 BOLT, 4
	9 603823 FLAT WASHER, M10 X 22 - 2.5 4
	10 606279 NUT, M10 - 1.25 4
	11 608020 BOLT, M10 - 1.25 X 34 4
	12 606246 FLAT HEAD SCREW, T40 4
	13 602146 DIFFERENTIAL PLATE 1
	14
	15
	16
	17
	18
	19
	20 603683 ISO MOUNT 1
	21 603799 BOLT, M10 -1.0 X 25 2
	22 607299 BOLT, M10 - 1.5 1
	23 607297 RUBBER WASHER 2
	24 607298 DELRIN WASHER 3
	25 24939G2 CAP ADAPTER 2
	26 606166 COMPRESSION SPRING 1
	27 604066 WASHER, M10 - 10.5 X 30 1

	604710_sect_M_FSS 21.pdf
	1 602512 FRONT AXLE 1
	2 602513 FRONT AXLE 1
	3 602327 FRONT AXLE 1
	4 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 5 - 11) 1
	5 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	6 25146G1 GREASE SEAL 1
	7 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	8 70895G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	10 12093G1 SLOTTED NUT, 1 - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 12091G2 SPINDLE CAP 2
	13
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 6 - 11, 15) 1
	15 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24 76418G01 SHOCK ABSORBER 2
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 WIRE TIE 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 2
	32
	33 70989G03 LEAF SPRING (HEAVY DUTY) 2
	34 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 9
	38 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 11
	39 70964G02 RACK AND PINION UNIT (COMPLETE) 1 (INCLUDES ITEMS 41-43, 45-47, 49-50)
	40 74605G01 RACK AND PINION UNIT (COMPLETE) 1 (INCLUDES ITEMS 41-42, 44-47, 49-54)
	41 70965-G01 STEERING RACK & COVER BEARING 1
	42 * STEERING BOX INSTALLATION TAG 1
	43 70694G01 RACK EXTENSION 1
	44 74602G01 RACK EXTENSION 1
	45 * JAM NUT, 1/2 - 20 1
	46 70675G01 RACK BOOT 1
	47 12416G2 WIRE TIE 1
	48 11391G8 HOSE CLAMP 1
	49 70638G01 PINION SEAL 1
	50 70695G01 RACK BALL JOINT (INCLUDES ITEMS 51 & 52) 1
	51 50641G1 RUBBER BOOT 1
	52 50209G2 SLOTTED NUT, 7/16 - 20 1
	53 10387G2 COTTER PIN, 3/32" X 1" LG 1
	54 10389G3 GREASE FITTING, STRAIGHT 1
	55 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	56 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	57 70667G02 SPACER 2
	58 70667G03 SPACER (SHORT) 1
	59 00532G7 NUT, 7/16 - 14 1
	60 00560G2 FLAT WASHER, 7/16" 7
	61 00734G1 LOCK NUT, 7/16 - 14 3
	62
	63
	64 70607G01 STEERING SHAFT 1
	65
	66 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) 1
	67 70610G03 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70
	71 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1
	72 70610G04 STEERING COLUMN 1
	73 28569G01 STEERING COLUMN BUSHING 1
	74 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	75
	76 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	77 00879G1 WASHER, 3/8" 4
	78
	79 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81) 1
	80 01055G01 BOLT, M8 X 1 1/4" LG 2
	81 00565G8 LOCK WASHER, 5/16" 2
	82
	83 70751G01 RETAINING RING (INTERNAL) 1
	84 70888G01 RETAINING RING (EXTERNAL) 1
	85 15112G1 BALL BEARING 1
	86 70887G01 WAVE WASHER 1
	87 602980 STEERING WHEEL 1
	88 71147G01 STEERING WHEEL COVER 1
	89 74815G01 LABEL (E-Z-GO) 1
	90 74954G01 LABEL (CUSHMAN) 1
	91
	92 71950-G01 CLIPBOARD 1
	93
	94 14390-G2 LOCK NUT, 5/8 - 18 1
	95 28909-G01 LABEL (JACOBSEN) 1
	96
	97 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 100 - 104)
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99 - 103) 1
	99 70897G02 THREADED ROD (24" LG) 1
	100 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	101 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	102 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	103 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	104 74603G01 THREADED ROD (27" LG) 1
	105 00734-G1 LOCK NUT, 7/16 - 14 2

	FUEL SYSTEM 1200.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (includes items 3 - 7) 1
	2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
	3 620179 CARB STANDARD FUEL TANK 1
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	9 605701 STANDARD FUEL TANK 1
	10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	11 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 9) 1
	12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) 1
	13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) 1
	14 * GASKET 1
	15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	16 72229G01 FUEL TANK ADAPTER 1
	17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 2
	18
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27
	28 18292G1 HOSE CLAMP, .50 DIAMETER 6
	29 608014 FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 3.25 LONG 1
	30 72084G01 FUEL LINE FILTER 1
	31 608014 FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 8.OO LONG 1
	32 27183G01 LOW PRESSURE PULSE LINE, .25 I.D. X .50 O.D. X 9.00 LONG 1
	33 607010 PULSE LINE CONNECTOR, .156 I.D. 1
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 608014 CARB FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY6) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 28839G01 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	47 28839G01 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 22280G1 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2

	606915 - RAX1.pdf
	1 605891 REAR AXLE 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 3
	8 26823G01 FLANGE BOLT M8 X 1.25 X 100 10
	9 72260G01 FLANGE BOLT M10 X 1.5 X 23 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607988 AXLE SHAFT (PASSENGER SIDE) 1
	13 607987 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING 2
	16 606403 SLOTTED NUT 2

	RSM.pdf
	1 605721 HEAVY DUTY LEAF SPRING 1
	2 605958 AXLE BRACKET PASSENGER SIDE 1
	3 605938 AXLE BRACKET DRIVER SIDE 1
	4 32195G3 ‘U’ BOLT 4
	5 605445 FRONT SPRING BUSH 2
	6 00665G9 SHOULDER BOLT, 3/8 - 16 6
	7 00643G1 FLAT WASHER B TYPE 3/8 10
	8 12262G1 LOCK NUT, 3/8 - 16 2
	9 70290G02 SHACKLE PLATE 4
	10 70291G01 FLANGED BUSHING 8
	11 70289G02 SPACER 4
	12 11098G5 LOCK NUT, 3/8 - 16 12
	13 70248G01 SHOCK ABSORBER 2
	14 10435G1 SHOCK ABSORBER WASHER 8
	15 10194G1 RUBBER BUSHING 8
	16 00532G6 NUT, 3/8 - 24 4
	17 10044G01 VINYL CAP 2
	18 605956 REAR SUSPENSION PLATE 2

	604710_sect_Q_SEA 23.pdf
	1 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2, 3) 1
	2 18144G** VINYL SEAT BACK COVER 1
	3 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	4 604916G** TWO TONE VINYL SEAT BACK 1
	5 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 6 - 12) 1
	6 71602G** VINYL SEAT BOTTOM COVER 1
	7 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 SCREW, #12 - 14 X 1" LG 6
	10 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	11 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	12 71204G01 BOLT, 1/4 - 20 X 7/8" LG 8
	13 17074G1 RUBBER PAD 2
	14 604912G** TWO TONE VINYL SEAT BOTTOM 1
	15 16705G12 SCREW, 1/4 - 20 X 1" LG 4
	16 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	17 01110G1 WASHER, 1/4" (STAINLESS STEEL) 4
	18
	19 71262G03 SEAT BACK SUPPORT 1
	20 00715G2 BOLT, 5/16 - 18 X 13/16" LG 1
	21 00438G8 BOLT, 5/16 - 18 X 1" LG 2
	22 00642G8 WASHER, 5/16" 2
	23 11098G6 LOCK NUT, 5/16 - 18 2
	24
	25 75900G02 SEAT BACK SUPPORT BRACKET 2
	26 01006G1 BOLT, 3/8 - 16 X 1 1/4" LG 4
	27 00560G1 WASHER, 3/8" 2
	28 11098G5 LOCK NUT, 3/8 - 16 2
	29 74947G01 BED BUMPER BRACKET 2
	30

	Starter_Generator.pdf
	1 27065G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 21) 1
	2 26870G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871G01 REAR BALL BEARING 1
	4 26872G01 FRONT BALL BEARING 1
	5 26873G01 BEARING HOLDER 1
	6 26875G01 FIELD COIL 1
	7 26876G01 INSULATING BRUSH ASSEMBLY (‘F’) 2
	8 26877G01 POLE CORE SETSCREW 4
	9 26878G01 FRONT COVER 1
	10 26879G01 REAR COVER 1
	11 26880G01 TERMINAL ASSEMBLY (‘A’) 2
	12 26881G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 13 - 15) 1
	13 26658G01 BRUSH 4
	14 26882G01 BRUSH SPRING 4
	15 26883G01 BRUSH CONNECTOR 2
	16 26884G01 KEY 1
	17 26885G01 PULLEY (GSB107-35011) 1
	18 26886G01 BRUSH AND PULLEY HARDWARE KIT 1
	19 26887G01 BRUSH 1 COVER 3
	20 26888G01 BRUSH 2 COVER 2
	21 26889G01 HOUSING HARDWARE KIT 2
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER/GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER/GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1

	604710_sect_S_TBM 21.pdf
	1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 -11) 1
	2 72648G01 PLASTIC BED, 36" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 72649G01 TAILGATE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 73455G02 TAILGATE CABLE 1
	10
	11 00415G2 SCREW, 1/4 - 20 X 1 1/4" LG 2
	12 74821G01 LOAD BED DECAL 1
	13 71055G01 RIVET 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962G01 BED LATCH 1
	19 71538G01 LATCH TORSION SPRING 1
	20 71099G02 KEEPER PLATE 2
	21 71477G02 RETAINER BRACKET 1
	22 01118G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704G01 HANDLE GRIP 2
	25 600110 JACOBSEN NAME PLATE 1
	26 600108G01 CUSHMAN NAME PLATE 1
	27 16816G2 RATCHET FASTENER 4
	28 71571G01 CLEVIS PIN 2
	29 00571G5 WASHER, 1/2" 2
	30 21683G1 COTTER PIN 2
	31 70291G01 BUSHING 4
	32 71569G02 SPRING CHANNEL 1
	33 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34
	35 00642G7 WASHER, 1/4" 8
	36
	37 71537G02 GAS SPRING 2
	38 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443G12 CLEVIS PIN, 1/2" X 2 1/4" LG 1
	40 21683G1 COTTER PIN, 2
	41 602904 BED TETHER CABLE 1
	42
	43 71283G02 LIFT BRACKET 1
	44
	45
	46
	47
	48
	49
	50 76423G01 BED FRAME 1
	51 00439G2 SCREW, 5/16 - 18 X 1 1/4" LG 4
	52 00642G8 WASHER, 5/16" 8
	53 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	54
	55 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG 2
	56 00642G7 WASHER, 1/4" 4
	57 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	58
	59
	60 00462G7 SCREW, 7/16 - 14 X 7/8" LG 2
	61 00734G1 LOCK NUT, 7/16 - 14 2
	62

	604710_sect_T_TBE 23.pdf
	1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 PLASTIC BED, 36" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 72649G01 TAILGATE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 73455G02 TAILGATE CABLE 1
	10 00415G2 SCREW, 1/4 - 20 X 1 1/4" LG 4
	11
	12 71055G01 LOAD BED DECAL 1
	13 71055G01 RIVET 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17 600110 JACOBSEN NAME PLATE 1
	18 600108G01 CUSHMAN NAME PLATE 1
	19 16816G2 RATCHET FASTENR 4
	20
	21
	22 71571G01 CLEVIS PIN 2
	23 00571G5 WASHER, 1/2" 2
	24 21683G1 COTTER PIN 2
	25
	26 70291G01 BUSHING 4
	27 71547G02 OUTRIGGER CHANNEL 1
	28 0118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	29 00642G7 WASHER, 1/4" 8
	30
	31 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 32- 1
	32 27612G02 ELECTRIC ACTUATOR 1
	33 27613G01 SPACER 2
	34 14443G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	35 21683G1 COTTER PIN, 15/32" X 2 13/16" LG 2
	36 14443G10 CLEVIS PIN 1/2" X 2 7/8" LG 1
	37 71283G02 LIFT BRACKET 1
	38 00462G7 SCREW, 7/16 - 14 X 7/8" LG 2
	39 00734G1 LOCK NUT, 7/16 - 14 2
	40
	41 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	42 21320G3 CIRCUIT BREAKER, 30 AMP, 12V 1
	43 00150G4 SCREW, #10 - 24 X 1/2" LG 2
	44 00565G5 LOCK WASHER, #10 2
	45 00526G3 NUT, #10 - 24 2
	46 25976G14 14 GA WIRE (RED 5:) 1
	47
	48 27680G01 TOGGLE SWITCH 1
	49
	50
	51 27447G01 TOGGLE GUARD 1
	52 10570G9 RIVET, 1/8" X 11/32" LG (ALUMINUM) 2
	53 71489G01 WARNING LEBEL 1
	54 74163G01 WIRE HARNESS (CONTROL) 1
	55 17618G1 WIRE TIE 8
	56
	57
	58
	59
	60 76423G01 BED FRAME 1
	61 00439G2 SCREW, 5/16 - 18 X 1 1/4" LG 2
	62 00642G8 WASHER, 1/4" 8
	63 11098G6 LOCK NUT, 5/16 - 18 4
	64
	65 00415G6 BOLT, 1/4 - 20 X 1 3/4" LG 2
	66 00642G7 WASHER, 1/4" 4
	67 00891G2 LOCK NUT, 1/4 - 20 2

	604710_sect_U_TBF 5.pdf
	1 75738G01 REFRESHER COOLER (FRAME MOUNTED) (INCLUDES ITEMS 1 - 22) 1
	2 75663G01 REFRESHER COOLER INSERT 1
	3
	4
	5 75752G01 SUPPORT / DECAL ASSEMBLY (INCLUDES ITEMS 21 - 22) 1
	6 * REFRESHER FRONT SUPPORT 1
	7 75751G01 REFRESHER CAUTION DECAL 1
	8 75672G01 REFRESHER REAR SUPPORT 1
	9
	10
	11
	12 00270G5 BOLT, 5/16 - 18 x 5/8" LG 4
	13 00559G8 WASHER, 5/16" 10
	14 00438G6 BOLT, 5/16 - 18 x 3/4" LG 2
	15
	16
	17
	18 00440G4 BOLT, 5/16 - 18 x 2 1/2" LG 2
	19 11098G6 LOCK NUT, 5/16 - 18 4
	20
	21
	22 75749G01 HEAT SHIELD 1

	604710_sect_V_WEA 20.pdf
	1 75040G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) 1
	2 27069G** SUN TOP 1
	3 75045G05 FRONT STRUT 1
	4 00440G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905G8 LOCK WASHER, 5/16" 4
	6 75048G01 SPACER, 1/2" 2
	7 00570G2 WASHER, 5/16" 6
	8 75838G04 REAR STRUT (PASSENGER SIDE) 1
	9 75838G03 REAR STRUT (DRIVER SIDE) 1
	10 00685G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
	11 01110G03 WASHER, 5/16" (STAINLESS STEEL) 8
	12
	13 11098G6 LOCK NUT, 5/16 - 18 4
	14 00753G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051G01 SPACER 4
	18 00891G2 LOCK NUT, 1/4 - 20 4
	19 19853G1 END CAP, 1" 2
	20
	21 19528G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) (INCLUDES ITEMS 22 - 24) 1
	22 19496G1 REAR VIEW MIRROR 1
	23 19502G2 SUPPORT BRACKET 1
	24 19527G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75367G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP) (INCL ITEMS 27 - 28) 1
	27 * ENCLOSURE 1
	28 * VELCRO AR
	29
	30
	31 71966G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) 1
	32 71954G01 WINDSHIELD (FULL) (LEXAN) (INCLUDES ITEM 33) 1
	33 71963G01 WARNING DECAL 1
	34 EGWHC12 SASH, 26" LG. 2
	35 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) 2
	36 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	37 EGWHG13 RUBBER GROMMET 2
	38 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	39
	40
	41
	42
	43
	44 71966G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 34 - 38) 1
	45 71960G01 WINDSHIELD (FULL) (INCLUDES ITEM 46) 1
	46 71963G01 WARNING DECAL 1
	47 71966G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 35 - 38) 1
	48 71961G01 WINDSHIELD (SPLIT) 1
	49 EGWHC10 SASH, 12" LG. 2
	50
	51
	52
	53
	54 71966G02 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 35 - 38) 1
	55 71955G01 WINDSHIELD (SPLIT) (LEXAN) (INCLUDES ITEM 56) 1
	56 71963G01 WARNING DECAL 1
	57 EGWHC10 SASH, 12" LG. 2

	WHL 20.pdf
	1 28757G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) (INCLUDES ITEMS 2, 24, 25) 1
	2 28764G01 TIRE (LINKS 18 X 8.5 - 8) 1
	3
	4 28442G01 TIRE AND WHEEL ASSEMBLY (TURF SAVER 20 X 10 - 10) MPT & JACOBSEN ONLY STANDARD REAR TIRE (INCLUDES ITEMS 5 - 7) 1
	5 28442G02 CARLISLE TIRE (TURF SAVER 20 X 10 - 10) 1
	6 15172G01 WHEEL RIM 1
	7 11657G1 VALVE STEM 1
	8
	9 28757G03 WHEEL & TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 10, 24, 25) 1
	10 28764G03 TIRE (TURF-SAVER 18 X 8.5 - 8) 1
	11
	12 28842G01 WHEEL AND TIRE ASSEMBLY) ( USA TRAIL 18 X 8.5 - 8 ) (INCLUDES ITEMS 13 , 24, 25 ) 1
	13 28764G06 CARLISLE TIRE ( 18.5 X 8.5 - 8 LOAD RANGE C ) 1
	14
	15
	16 14723G1 LUG NUT A/R
	17
	18 27784G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 19 - 21) INDUSTRIAL VEHICLE TIRE ONLY 1
	19 27784G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	20 * WHEEL RIM (4 LUG) 1
	21 * VALVE STEM 1
	22
	23
	24 28759G01 WHEEL RIM (4 LUG) 1
	25 11657G2 VALVE STEM 1
	26
	27
	28 19241G2 GOLD SPOKE HUBCAP (OPTIONAL) A/R
	29 19241G1 SILVER SPOKE HUBCAP (OPTIONAL) A/R
	30 16042G1 CHROME SPOKE HUBCAP (OPTIONAL) A/R
	31
	32 12091G2 SPINDLE CAP A/R
	33 607033 SPINDLE CAP ADAPTER A/R

	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	OPT 23.pdf
	OPTIONS/ACCESSORIES

	Sect_C_BOD 23-NOV08.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71469G** COWL 1 71469G002....SPECIAL COLOR 71469G005....JACOBSEN ORANGE 71469G006 ....LIGHT GOLD PEARL 71469G013....CLOUD GRE...
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89 70663-G03 FLOORMAT 1
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 609045G** SEAT WRAP PANEL 1 609045G02....SPECIAL COLOR 609045G05....FRONT JAC ORANGE 609045G35....SAFETY YELLOW 609045G36 ....CHAMPAGNE BEIGE 609045G37....HUNTER GREEN 609045G38....BRIGHT WHITE 609045G39....FLAME RED 609045G40.....BLACK
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 609047G1** SIDE PANEL (DRIVER SIDE) 1 609047G102....SPECIAL COLOR 609047G105....FRONT JAC ORANGE 609047G135....SAFETY YELLOW ...
	98 609047G2** SIDE PANEL (PASSENGER SIDE) 1 609047G202....SPECIAL COLOR 609047G205....FRONT JAC ORANGE 609047G235....SAFETY YELL...
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 6
	118 71055-G01 RIVET, 3/16 4
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	Sect_C_BOD 23-NOV08.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35962G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15 74443G01 LABEL (ANTI-ROLLBACK) 1
	16
	17 71413G01 SPLASH PANEL 1
	18 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115G01 VINYL TRIM 2
	21 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	22
	23 71469G** COWL 1 71469G002....SPECIAL COLOR 71469G005....JACOBSEN ORANGE 71469G006 ....LIGHT GOLD PEARL 71469G013....CLOUD GRE...
	24 71289G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055G01 RIVET, 3/16" X 1" LG 9
	28 71055G01 RIVET, 3/16" X 1" LG 6
	29 71338G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166G04 FRONT SHIELD 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 01038G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469G1 WASHER, 1/4" 2
	36 01057G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265G02 BUMPER 1
	39 604659 BRUSH GUARD (BLACK) 1
	40 00570G2 WASHER, 5/16" 2
	41 75048G04 SPACER, 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00905G8 LOCK WASHER, 5/16" 4
	44 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101G02 COWL SUPPORT BRACKET 1
	47 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (800) 2
	56 604706 LABEL (ST SPORT II) 2
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74803G01 LABEL (800) 2
	62 28964G01 LABEL (280) 2
	63
	64
	65 28952G01 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 1
	66 28952G02 LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) 1
	67
	68
	69 * SERIAL NUMBER LABEL 1
	70 15058G6 RIVET, BLACK (ALUMINUM) 4
	71 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	72 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G4 SPACER 4
	84
	85 14390G4 LOCK NUT, 1/4 - 20 4
	86 28971G01 SILL PLATE TREAD (PASSENGER SIDE) 1
	87 28971G02 SILL PLATE TREAD (DRIVER SIDE) 1
	88 20271G9 HOLE PLUG, 1/2" 1
	89 70663-G03 FLOORMAT 1
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 609045G** SEAT WRAP PANEL 1 609045G02....SPECIAL COLOR 609045G05....FRONT JAC ORANGE 609045G35....SAFETY YELLOW 609045G36 ....CHAMPAGNE BEIGE 609045G37....HUNTER GREEN 609045G38....BRIGHT WHITE 609045G39....FLAME RED 609045G40.....BLACK
	92
	93
	94 10570G10 RIVET, 5/32" X 9/16" LG 8
	95 71609G01 SEAT HINGE PLATE 2
	96 10570G11 RIVET, 3/16" X 3/4" LG 4
	97 609047G1** SIDE PANEL (DRIVER SIDE) 1 609047G102....SPECIAL COLOR 609047G105....FRONT JAC ORANGE 609047G135....SAFETY YELLOW ...
	98 609047G2** SIDE PANEL (PASSENGER SIDE) 1 609047G202....SPECIAL COLOR 609047G205....FRONT JAC ORANGE 609047G235....SAFETY YELL...
	99 10570G10 RIVET, 5/32" X 9/16" LG 4
	100 10570G12 RIVET, 1/4" X 1/2" LG 4
	101 70440G04 SEAT FRAME 1
	102 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	103 70244G03 SPLASH PANEL 1
	104 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105
	106 600496 BATTERY TRAY 1
	107 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	108
	109 74892G01 FENDER (DRIVER SIDE) 1
	110 74892G02 FENDER (PASSENGER SIDE) 1
	111 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390G4 LOCK NUT, 1/4 - 20 4
	114 00642G7 WASHER, 1/4" 8
	115 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	116 74890G01 REAR PANEL 1
	117 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 6
	118 71055-G01 RIVET, 3/16 4
	119 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755G01 LABEL 1
	124
	125 74348G02 HITCH RECEIVER 1
	126 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922G3 WASHER, 7/16" 4
	128 00734G1 LOCK NUT, 7/16 - 14 4
	129 00198G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559G8 WASHER, 5/16" 1
	131 11098G6 LOCK NUT, 5/16 - 18 1
	132 74338G02 CLEVIS HITCH 1
	133 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339G02 ANGLE HITCH 1
	140 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351G02 HEAVY DUTY HITCH 1
	143 31757G1 HITCH BALL, 1 7/8" 1
	144 00566G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148
	149
	150
	151
	152 75109G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) 1
	153 27731G01 ASH TRAY 1
	154 27736G01 GASKET 1
	155 75108G02 BRACKET 1
	156 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	157
	158
	159
	160
	161 74495G02 DROPPED CLEVIS HITCH 1
	162 74489G02 DROPPED ANGLE HITCH 1
	163 74491G01 DROPPED BALL HITCH 1

	WHL 3_Nov-2008.pdf
	WHEELS AND TIRES
	1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) 1
	2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED) 1
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
	5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) 1
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) 1
	8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) 1
	9
	10
	11
	12
	13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) 1
	14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	15 33678-G02 WHEEL RIM (4 LUG) 1
	16 26482-G01 VALVE STEM 1
	17
	18
	19 28759-G01 WHEEL RIM (4 LUG) 1
	20 11657-G2 VALVE STEM 1
	21
	22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	24 14723-G1 NUT-LUG-ZP (1/2-20) A/R

	WHEELS AND TIRES
	WHEELS AND TIRES

	606916 Starter_Generator.pdf
	1 612028 STARTER / GENERATOR (INCLUDES 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 612031 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1

	606916 - Engine and muffler.pdf
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2 606390 DIP STICK, LOW 1
	3
	4 607454 OIL FILTER 1
	5 607462 SPARK PLUG (BPR2ES) 1
	6 603557 OIL DRAIN PLUG 1
	7 603562 ’O’ RING, 16MM 1
	8
	9 612266 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 WASHER, 8MM 4
	12 606267 NUT, M8 X 1.25 4
	13 606279 NUT, M10 - 1.25 1
	14 606256 BOLT, M10 - 1.25 X 25 3
	15 602330 BOLT, M8 - 1.25 X 30 2
	16 603599 EXHAUST GASKET 2

	WHL 3_Nov-2008.pdf
	WHEELS AND TIRES
	1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) 1
	2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED) 1
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
	5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) 1
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) 1
	8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) 1
	9
	10
	11
	12
	13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) 1
	14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	15 33678-G02 WHEEL RIM (4 LUG) 1
	16 26482-G01 VALVE STEM 1
	17
	18
	19 28759-G01 WHEEL RIM (4 LUG) 1
	20 11657-G2 VALVE STEM 1
	21
	22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	24 14723-G1 NUT-LUG-ZP (1/2-20) A/R

	WHEELS AND TIRES
	WHEELS AND TIRES

	OPT 23.pdf
	OPTIONS/ACCESSORIES
	OPTIONS/ACCESSORIES

	OPTIONS/ACCESSORIES

	FUEL SYSTEM 800.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 7) 1
	2 620181 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 12) 1
	3 620179 CARB STANDARD FUEL TANK 1
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	9
	10 72229G01 FUEL TANK ADAPTER 1
	11 72230G01 FLAT HEAT PHILLIPS SCREW, #6 - 32 X .50 2
	12 20048G2 FUEL LEVEL SENDING UNIT (Includes items 13 & 14) 1
	13 * GASKET 1
	14 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	15 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	16 605701 STANDARD FUEL TANK 1
	17 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 16) 1
	18 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 15) 1
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 2
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 LABEL (Illustration not shown) 1

	FUEL SYSTEM 800.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 7) 1
	2 620181 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 12) 1
	3 620179 CARB STANDARD FUEL TANK 1
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	9
	10 72229G01 FUEL TANK ADAPTER 1
	11 72230G01 FLAT HEAT PHILLIPS SCREW, #6 - 32 X .50 2
	12 20048G2 FUEL LEVEL SENDING UNIT (Includes items 13 & 14) 1
	13 * GASKET 1
	14 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	15 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	16 605701 STANDARD FUEL TANK 1
	17 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 16) 1
	18 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 15) 1
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 2
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 LABEL (Illustration not shown) 1

	FUEL SYSTEM 606916.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 10) 1
	2 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 5 - 15) 1
	3 620179 STANDARD FUEL TANK (CARB III) (Includes item 4) 1
	4 618668 NON-FLOUR FUEL TANK, W/O SENDER UNIT 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 617886 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 617885 FUEL TANK CAP (RATCHET) 1
	10 70988G01 SIPHON TUBE GROMMET 1
	11 607479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) 1
	12 618669 NON-FLOUR FUEL TANK, W/ SENDER UNIT 1
	13 72230G01 FLAT HEAD MACHINE SCREW 2
	14 20048G2 FUEL LEVEL SENDER 1
	15 72229G01 FUEL TANK ADAPTER 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	17 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	18 32372G6 BLACK TRIM, 6.25 LONG 1
	19 17618G1 NYLON CLAMP 2
	20
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26 615346 HOSE REDUCER-ID 1/4 X 3/16 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP,.50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANISTER (CARB ONLY) 1

	PM_606916_Clutch_Nov-2011.pdf
	1 623948 PRIMARY TEAM CLUTCH (Includes items 2 - 10) 1
	2 619333 PRIMARY STARTER PULLY, 195 - SVC 1
	3 619334 STATIONARY ASSEMBLY 1
	4 619335 MOVEABLE PRIMARY ASSEMBLY 1
	5 624112 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39.5 X 31.75 1
	7 619338 PRIMARY SPIDER ASSEMBLY 1
	8 619339 PRIMARY DUST COVER ASSEMBLY 1
	9
	10 619332 BOLT, 1/4 - 20 X.75 7
	11 618630 DRIVE BELT 1
	12 623949 SECONDARY TEAM CLUTCH (Includes items 13 - 20) 1
	13 * SECONDARY STATIONARY, 9.5 1
	14 * MOVEABLE SECONDARY, 9.5 1
	15 619327 INNER RETAINER SPRING 1
	16 624111 COMPRESSION SPRING, 2.70 OD 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1.530 x 1.830 x 1 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 SPRING TYPE LOCK WASHER 2
	23 606245 HEX BOLT, M12 - 1.25 X 160 1
	24 606243 HEX BOLT, M12 - 1.25 X 120 1
	25 606230 CLUTCH WASHER 1




